T

N/
AN

TIRE CHANGER
RENGASKONE

ST-6056T

KAYTTOOHIJE
USER’S MANUAL

Lue tdmé kéyttdohje huolellisesti kokonaisuudessaan ennen koneen
asennusta ja kayttoa.

Read the entire manual carefully and completely before installation
or operation of the machine.



Kayttoohje
User’s manual

Sisallys
L B STEELY ettt ettt ettt ettt ettt ettt et et e et e b e et e et e et e e st ekt ena e b e e st et e e st et e es b e st e et et e en s e st en s et e entenseeseennaeensteensaeennaeas 4
2. VATOTEUSTATTAL. ...ttt ettt ettt ettt ettt et sh e et s bt e st e eb e e st e bt e st e bt eat e bt e st e bt e et e bt ea e e bt e st e bt ea e e bt ente bt entenbeeseenbesaeennes 4
3. TEKINISEE HEAOL......eeeeeeietiettetete ettt ettt ettt st et e e e e st e st e st ebe s bt st e b et ensenseneeneeneeseeseesessessessesensenseneeneeneensesnsens 4
T Q11 1 OO 5
5. Pakkauksen avaaminen ja laitt€en tUtKIMINEN.........cecueruirieriirieieeieieetee ettt ettt eee e sete e s e e snteesnseeenee 5
6. TYOUIAN VAALIMUKSEL.....c.eeitiiietieiesieeiete et ettt et e et et et e s te et e steeseeteestesseessessesssensesssensesseensessaessesseessessenssessennsesans 5
B N1 11 118 OSSPSR 5
8. SAhKG- ja pain@ilmMalIItANNAL..........cceeiiiiieiiiieese ettt ettt sttt et s bt et e sbe et e s bt entesbeeneesteeneeebeeeneeenne 6
0. ONJAUSVAIINEEL. ....c.veeueetieieeteeiteste ettt ettt et et et et e sb et e s bt et e sbeeatesheeaae st e emtesteemee st e ent et e ententeestenseaseenseenseeenseeenseeasaeans 6
10. Renkaan irrOtUS PAItEEILA..........ceeciiriieieiiieiecte ettt ettt ettt ste et et e steetesteesbesteenaesteesbesseessesseessensansseensseenseeensaeans 7
11. Renkaan rOtlS VANTEEIA. ........ccuerueriiieieiieiteteeteet ettt ettt b et b ettt et e bt e bttt e it e setesbeesbeenbeenteens 7
12. Renkaan asennus VANTEELLE. ......cc.cueieiiiiiiiriiieccctcteeetet sttt ettt ettt et e eane e 7
L3, APUVATSI. .eieutiieieeieeiiesteeteesteesaeesseesttessseasseessaessseasseessaessseasseessaessseasseesssessseasssessaensseasseessaessseanseensaesssennsessnsseesnnsses 8
13,1, TEKNISEE LIEAOL. ...ttt ettt ettt b e bbbt bbbt es e e st e bt ebeebeebe st e bt st et e benteennes 8
13.2, TUIVAIIISUUSONJEEL. ...cueeiieeieiieiieieeitete et ettt ettt et e stt et e s et este st eensesseensenseesseseessenseensenseassenseassenseensensesssansennsens 8
L3.3. ASEIMIUS. ..c.uvtiiiieitieiie et et ettt et et e et e e bt esteeeaeeenseessaeenseenseessaeaaseenseessseanseessaeesseanseessaeenseenseessseenseenseesnsennseeeennnes 8
13,4, KULJELUS. ...vivteetietiete ettt ettt ettt te et et e et et e e st e beess e se e st e seessesseessesseessessaessenseessesseessansesssenseessansaseensensaenseesnneas 8
13.5. PakKaUKSEN QVAGIMINETL. .....ccertirtiriertiieieiieiteiteiteieste ettt et ettt eet bt ettt st sb e st ettt et e e eseebeebesbesbesbenaesbennesnnes 8
13.6. TyOtilan VAQEIMIUKSEL.......cccuiitieiiiieiecieeieeteete sttt ettt ettt et e st e bt es e et e eseenbeeseenbeeseenbesseensesseensenseensees 8
13,7, KOKOQIMIUNEIL ...ttt ettt ettt e b et s bt bt et e e st e st e st e bt e bt ebe e bt e b e st et e b emtemteneeseeseebeebeebeebesbesbeeenaes 8
I3.8L OS@L. ..ttt b e h bbbt h e bbbt bttt eh et h e et e e bt et e bt et eb et e bt e bt e e bt e enbaeen 9
13.9. TOIMINOT. c.. vttt ettt ettt ettt ettt et e et e bt st e s bt s b s e s e s e st eseestestebeebteteshe st e s e s essenneneenneennes 9
13.10. Renkaan KiNNIAMINEN. .....c..cccoiiriiirinieeeteietetett ettt ettt ettt st sbe st nesa e se bt ebeeneennesaeen 9
13.11. Renkaan irrottus VANTEEITA. ...c..c.veteuiitirtiiteitirtertestetete ettt ettt ettt b e bbb st be st setesbeesbeenbeenbeens 9
13.12. Renkaan asennus VANTEELLE. .......coueveieiiiiiiiitiierestestetee ettt ettt ettt sbe st sbe b et e e e ens 10
14. Rengasraudaton @SEIINUSPAL. ...........ccvirveeruerreerrerreeitesseesesteesesseessesseessesseessesseessesseessessesssessesssessesssessessseessseessseenses 10
14,1, TEKNISEE LIEAOL.....eeueeueetietietietiete ettt ettt ettt sttt et et et e st est e st eseeseese st eatessesensenseneeneeneeseeneesessessessesneans 10
142, TUIVAIIISUUSONJEEL. ....ueeutieeieie ettt ettt ettt ettt et ettt et esa et e e te e te s bt entesseentesaeentesseentenbeenaeseeneensesnsensenneennne 10
T3, KULJELUS. ..ttt ettt b et s et b et b et etk e bt b et e st st b e b e ae et e st e b et e b et bt eb et e b 10
14.4. PakKaUKSEN AVAAIMIIIC.......c..ecvieeiertieeieitieitesteetteteeeeeteeseesesseessesseessesseessesseessaseessesseessesseessassesssensesssensseenssen 11
LA.5. ASEIIIUS. .....viiiieeiieetee ettt ettt ettt e sat e et e e teeeateeabeenseesaaeeaseenseeeateamseenseesateamseenseeseseaaseeseesaseenseeaseesnseeeannreeenn 11
14.6. Kokoaminen (KUVA 19).......c.ccviiiiiiiiiiiieeiieieesteet ettt ettt steesveesbaestaestseesseessaessseassaesssessseesssseessssseennns 12
147, OSL... ittt h bt h et a e bbbt h et bt bt b bbbt eb et b 12
14.8. ENNEIN KAYEEOA. ... e.veevietieeieieetieiteeiteteettete st et e stt et e s st estesseesbesseessenseessesseessanseessenseansanseassenseassensesnssesnssesnssesnns 12
14.9. Renkaan ValMISTEIU. .......coueiiiiiiieiiteeee ettt sttt ettt et b et be bt e e e eneeneenean 12
14.10. Renkaan irrotus VANTEEILA. ... ..c..covevveiiieiiieiiiiiecc ettt ettt e s e 12
14.11. Renkaan asennus VANLEELIE. .........cccociviririiiiniiicicieeeeec ettt e s 14
15. RENKAAN tAYEEAIMINEI. .c.ueetieeieieetieieetieie st ete st et e st eetesteeeteteeseenseeseestesseeneesseensesseensesseenseseensenseanseesnseesnsesnnsesnnses 14



Kayttoohje
User’s manual

16. KONEEN STITAIMINETL c.c..eetitetitenteteiteiteiteiteiteteet ettt et ettt et eseebtebeebe st e s bt sbe s b e st et e st eseebeebeebeebesbeebesbe st ensentensennesnnenns 15
T7. HUOIO ettt ettt b e e bttt et et e b e bt e bt e bt ekt b e bbbt eenesenenaeeeee 15
18, ONGEIMANTALKAISUL ....c.vieeveiieiiesieeierieeterte et ete et et e et eteeteestesteessesteessesseesaesseessensesssensesssensesseensasssansesseensessessnsesanses 16
1O, RAJAYEYSKUVAL. ... eeiiitieiiitieiecteet ettt ettt ettt et e st e et e be e st e b e ese e beesaesseessensaessenseessensesssensasssenseansaeenssesnssessseenses 17
20. SANKOAIAGIAININIL ......evieiieieeiierie ettt ettt sttt sbeete s bt eate s bt et e s bt eate bt eatetesseentesstentesseeneesbeentesbeeneesbeeenbeesnnes 29
21, PAINEIIMADTIITOS. ... eeuteeeeeiiesttete ettt ettt ettt ettt et e bt et ete s bt e te s bt entesbeentesbeentesbeemtesbeemtesbeemtesbeemeenseententesneesnseeanne 29

(3]



Kayttoohje
User’s manual

Rengaskone

Varoitus
Tama kéyttdohje on tirked koneen kdyton kannalta. Lue kdyttdohje huolellisesti ennen asennusta ja kdyttéd. On
my0s tarkedd ottaa huomioon turvallisuus konetta kiytettdessé ja huollettaessa.

1. Esittely

Kayttotarkoitus: Automaattinen rengaskone on suunniteltu renkaiden irrottamiseen vanteilta ja renkaiden
asennukseen vanteille.

Varoitus: Kiytd konetta vain sille suunniteltuun tarkoitukseen, ala
kdytd sitd mihinkd&n muuhun. Valmistaja ei ole vastuussa vahingoista
tai vammoista, joita voi syntyd, jos nditd ohjeita ei noudateta.

Turvallisuussiéidokset: Tétd konetta saa kayttdd vain koulutettu ja
soveltuva ammattihenkild, joka on lukenut kdyttdohjeen huolellisesti,
tai henkil0, jolla on kokemusta samantapaisen koneen kéytosta.

Koneen muokkaaminen ja koneen kéyttd sen tarkoitukseen i A
sopimattomasti ilman valmistajan lupaa tai ohjekirjasta poiketen saattaa

johtaa koneen virheelliseen toimintaan tai vahingoittumiseen. Tédssd
tapauksessa valmistaja voi peruuttaa koneen takuun. Jos koneen osat
vahingoittuvat jostain syysté, korvaa ne noudattaen varaosalistaa.
(Huomio: Takuu Kestii vuoden valmistajan "A _
toimituspiivimaiaristi laskien; takuu ei koske osia, jotka

rikkoutuvat helposti.)

2. Varoitustarrat

01 Al aseta kiisidsi asennuspéin alle kiyton aikana

02 Al4 aseta kiisidsi leukojen viliin kiyton aikana

03 Al4 aseta kiisidsi renkaan palteelle kun irrotat rengasta vanteesta

04 Varmista, etté jarjestelmé on hyvin maadoitettu

05 Al4 aseta jalkojasi palteenpuristimen ja koneen viliin kiiyton aikana
06 Turvallisuusohjeet, varoitustarrat

Varoitus: Jos jokin varoitustarroista on vahingoittunut tai irronnut, korvaa se ajallaan.
Ali salli koneen kiyttdd, jos varoitustarrat puuttuvat tai ovat vahingoittuneet.
Ali aseta mitiin esineitii peittimiiin varoitustarroja.

Asiakkaat voivat itse lisitd varoitustarroja niille tarpeellisiin paikkoihin.

3. Tekniset tiedot

Vanteen kiinnitys ulkopuolelta 12 -23”

Vanteen kiinnitys sisdpuolelta 14 -26”

Renkaan maksimihalkaisija 1143 mm (45”)

Renkaan maksimileveys 406 mm (16)

Maksimikdyttdpaine 8 —10 Bar

Janniteldhde 110 V (1ph) / 220 V (1ph) / 380 V (3ph)
Moottorin teho 0.37 KW

Maksimikééntdvoima (asennuspdytd) | 1078 Nm

Ulkomitat 1130 x 900 x 1050 mm

Melutaso <75dB

Huomio: Yl mainitut vanteiden mittasuhteet perustuvat peltivanteisiin. Alumiinivanteet ovat paksumpia
kuin peltivanteet, joten ylliimainitut mittasuhteet on tarkoitettu pelkistiin antamaan kuvaa koneesta.

(4]



Kayttoohje
User’s manual

4. Kuljetus

Kone tulee kuljettaa sen alkuperdisessd pakkauksessa ja asettaa pakkaukseen merkkien mukaisesti. Paketoitua
konetta tiytyy kisitelld tarpeeksi nostokykyiselld trukilla sité lastattaessa ja purettaessa. Trukin piikit tulee asettaa
kuvan 1 osoittamaan paikkaan.

5. Pakkauksen avaaminen ja laitteen tutkiminen

Vedi kuormalavaan kiinnitetyt niitit irti pihdeill4 ja irrota pahvit ja muovisuojus. Tarkista, ettd kaikki
varaosalistassa mainitut osat 10ytyvét paketista. Jos osia puuttuu tai niitd on rikkoutunut, 414 kéyti konetta ja ota
valittdmasti yhteyttd valmistajaan tai jalleenmyyjaén.

Kuva 1

6. Tyotilan vaatimukset

Valitse tyotila turvallisuussdédoksid noudattaen. Liitd kone sdhkoverkkoon ja paineilmaléhteeseen kéyttdohjeen
mukaisesti. TyGtilassa tulee olla hyva ilmastointi. Toimiakseen kunnolla kone tarvitsee ympdrilleen tyhjaa tilaa
joka suunnalla (Kuva 2). Jos kone asennetaan ulos, se tdytyy suojata

katoksella sateelta ja auringonpaisteelta.

Varoitus: moottoroitua laitetta ei saa kiyttia rijihdysherkéssa
ympéristossa.

7. Asennus

Pylvdin asennuksessa mainitut yksityiskohdat viittaavat
rdjaytyskuvaan.

1) Valmistele tyokalut.

2) Aseta kallistussarana (3, Kuva 3) runkoon (1, Kuva 3).

3) Pujota ilmaletku (2, Kuva 3) pylvién reiédn lépi. Kiristad
neljalla lukkomutterilla (M12) (8, Kuva 3).

4) Aseta pultti (9, Kuva 3) seki pylvdin ettd kallistuvan
sylinterinvarren (11, Kuva 3) reikiin ja kiristd lukkiutuvalla
mutterilla.

5) Irrota vasemman kannen pultit ja poista suojus, liitd
aikaisemmin mainittu ilmaletku (2, Kuva 3) sivun reidn lapi
viisihaaraiseen venttiiliin. Aseta vasen kansi paikalleen.

6) Aseta muovisuoja paikalleen (7, Kuva 3) kahdella ruuvilla
(4, Kuva 3).

7) Kiinnitd toinen muovisuoja (5, Kuva 3) pylvéiseen ruuvilla
(6, Kuva 3).

Kuva 4

(5]



Kayttoohje
User’s manual

8. Sdhko- ja paineilmaliitannat

Varoitus: Ennen asennusta ja liittimistid varmista, ettii jéinniteléihde vastaa koneen teknisid tietoja. Kaikki
sihko- ja paineilma-asennukset tulee toteuttaa ammattilaissihkomiehen toimesta.

Liitd koneen oikealla puolella oleva paineilmaliitin paineilmaléhteeseen. Séhkdverkko, johon kone liitetddn, tulee
olla suojattu sulakkeilla ja kunnollisella maadoituksella. Asenna automaattinen vikavirtasuojakytkin
padvirtaldhteeseen. Laukaisuvirta on asetettava 30 mA:n.

Varoitus: Koneessa ei ole pistoketta. Kiyttijin tulee liittisi koneeseen yli 16 A:n pistoke, joka sopii koneen
kiyttiméiin jinnitteeseen. Laitteen voli liittdi virtalihteeseen myos suoraan ylli olevia vaatimuksia
noudattaen.

9. Ohjausvilineet
@ Asennuspdydan kaantdpoljin (Z)

N\

Palteenpuristimen poljin (U)

%

Kiinnitysleukojen poljin (V)

f Kallistuspoljin (H)

Huomio: seuraavat toiminnot viittaavat kuvaan 4.

Paina asennuspdydén kéddntopoljinta (Z) saadaksesi asennuspdydan kddntyméadn myotapdivaan.

Nosta asennuspdydén kdéntopoljinta (Z) saadaksesi asennuspdydédn kadntymain vastapdivain.

Paina palteenpuristimen poljinta (U) saadaksesi palteenpuristimen (R) painamaan rengasta; vapauta
palteenpuristimen poljin (U) saadaksesi puristimen (R) palaamaan alkuperéiseen asentoonsa.

Paina leukojen poljin (V) pohjaan asti saadaksesi asennuspOydén kiinnitysleuat (G) aukeamaan; paina poljin
uudestaan pohjaan asti sulkeaksesi leuat (G). Kun poljin on keskiasennossa, leuat pysyvét paikallaan.

Nosta paineilmalukituspainiketta (K) lukitaksesi vaakasuoran varren (N) ja asennuspién varren (M).

Paina kallistuspoljinta (H) saadaksesi pylvéén (C) kallistumaan taaksepdin; nosta poljinta palauttaaksesi pylvaian
yldasentoon.

Rengaskoneen toiminta jakaantuu kolmeen osaan:

1) Renkaan irrottaminen palteelta
2) Renkaan irrottaminen vanteelta
3) Renkaan asennus vanteelle

Varoitus: Ethiin kiyti konetta, jos olet pukeutunut l6ysiin vaatteisiin.. Muistathan kiyttia suojalaseja,
hanskoja ja pitivis kenkid. Varmista, etti rengas on tiysin tyhji ja irrota kaikki rengaspainot vanteista.

(6]



Kayttoohje
User’s manual

10. Renkaan irrotus palteelta

Varmista, ettd renkaassa ei ole ilmaa. Aseta rengas kumityynyé (S) vasten.
Paina palteenpuristin (F) palletta vasten noin 10 mm pédssa vanteen reunasta
(Kuva 5). Paina palteenpuristimen poljinta (U) painaaksesi puristimen
renkaaseen. Toista sama useampaan kohtaan rengasta sen molemmille puolille
saadaksesi palteen kokonaan irti vanteesta.

11. Renkaan irrotus vanteelta

Varmista, ettd kaikki rengaspainot on poistettu vanteesta ja etti rengas Kuva 5

on kokonaan tyhjennetty ilmasta ennen renkaan irrottamista. Lisdd voitelevaa

rasvaa (tai vastaavaa voiteluainetta) renkaan palteelle. Jos voiteluainetta ei kidytetd, kone voi vahingoittaa rengasta
tai jopa aiheuttaa siithen repedmén.

Kiinnitd vanne kiinnitysleuoilla sen mittasuhteista riippuen:
a) Vanteeseen tarttuminen ulkopuolelta

Paina leuat avaava ja sulkeva poljin (V) puoleenviliin liikuttaaksesi neljda leukaa (G) asennuspdydalld (Y)
vanteen koolle sopivaan kohtaan. Aseta rengas asennuspdydaille, pidd vanteesta kiinni ja paina leukojen
poljinta (V) kunnes vanne on tukevasti kiinni leuoissa.

b) Vanteeseen tarttuminen sisdpuolelta

Liikuta leuat (G) suljettuun asentoon asennuspdydin keskelle. Aseta rengas asennuspdydaille ja paina leuat
avaavaa poljinta (V) avataksesi leukojen asennon ja lukitaksesi vanteen paikalleen.

Varoitus: Varmista, etti rengas pysyy tiukasti paikallaan leuoissa ennen seuraavaa toimenpidetta.

Laske asennuspidén vartta (M) kunnes asennuspié (I) lepdd vanteen
reunan vieressd. Kéénna paineistettua lukituskatkaisijaa (K) lukitaksesi
asennuspéaianvarren (M) ja vaakasuoran varren asentoonsa ja saadaksesi
asennuspédn pysymadn paikallaan 2-3 mm pédssé renkaan vanteen
reunasta. Tyonna rengasrauta (T) renkaan palteen ja asennuspdin (I)
etupddn viliin, ja nosta palle asennuspédén pailla kuten kuvassa 6.

Varoitus: Ketjut, rannekorut, 16ysiit vaatteet ja vastaavat
pyorivien osien lihelld ovat vaaraksi koneen kayttijélle.

Paina asennuspdydén poljinta (Z) rengasrautaa paikallaan pitden Kuva 6
kaantadksesi asennuspoytda (Y) mydtdpédivadn kunnes palle on kokonaan

irronnut renkaan vanteesta. Irrottaaksesi toisen palteen kiytd rengasrauta nostaaksesi rengasta ja irrota rengas
vanteesta. Paina kallistusvipua (H) kaddntddksesi pylvddn taakse nojaavaan asentoon ja poista rengas
asennuspOydélt.

12. Renkaan asennus vanteelle

Varoitus: Varmista, ettii rengas ja vanne ovat samaa kokoa ennen
asennusta. Vilttiiksesi renkaan vahingoittumisen voitele renkaan palle
ja vanteen reuna valmistajan suosittelemalla voiteluaineella. Aseta
rengas vanteelle.

Varoitus: Kun tartut kiinnitysleuoilla vanteeseen, ili laita késiasi
vanteelle estifiksesi vammat toiminnon aikana.

Kéainni asennuspédn varsi taakse, aseta rengas vanteelle ja kdinné Kuva 7
asennuspai takaisin renkaan yldpuolelle kuten rengasta irrotettacssa. Aseta

(7]



Kayttoohje
User’s manual

renkaan alempi palle toiselta puolelta asennuspéén takaosan paélle ja toiselta asennuspdin etuosan alle. Paina
rengasta joko késin tai apuvarren avulla ja kddnni asennuspOytdd asentaaksesi renkaan alemman palteen vanteelle.
Toista toimenpide ylemmalle palteelle viimeistelldksesi asennuksen (Kuva 7).

13. Apuvarsi

Apuvarsi on télle rengaskoneelle tarkoitettu apuviline, jota kédytetdéin helpottamaan renkaiden irrotusta ja
asennusta. Ennen laitteen kiyttoi timai ohjekirja tulee olla huolellisesti luettuna. Toimintoja, joita
ohjekirjassa ei ole mainittu, ei saa yrittii. Valmistaja ei ole vastuussa virheellisen kiyton seurauksena
syntyneisti vahingoista ja loukkaantumisista. Pidi ohjekirja tallessa tulevaa kiayttod varten.

13.1. Tekniset tiedot

Maksimikéyttopaine 8 — 10 Bar

Paino 100 kg

Pakkauksen koko 1550 x 310 x 550 mm
Melutaso <75 dB

13.2. Turvallisuusohjeet

Tamaén laitteen kaytto on sallittua ainoastaan joko ammattilaisen tai timén kayttoohjeen lukeneen ja
koneiden kdyttoon tottuneen henkilon toimesta. Tétd laitetta saa kédyttdd ainoastaan meidin
rengaskoneidemme kanssa, emmeka voi taata, ettd se toimii muiden rengaskoneiden kanssa. Valmistaja ei
ole vastuussa kéyttijén tekemistd muutoksista laitteeseen.

13.3. Asennus

Huom: Laitteen asennuksen tulisi tapahtua ammattihenkilon toimesta. Ennen
kokoamista irrota kone sahkdverkosta ja paineilmaldhteesté.

13.4. Kuljetus

Siirrd laite trukilla kuten kuvassa 8.

13.5. Pakkauksen avaaminen

Kun avaat pakkausta, varmista, etti kaikki pakkauslistassa olevat osat
16ytyvit pakkauksesta. Jos osia puuttuu tai niitd on mennyt rikki, ota
valittdmaisti yhteyttd valmistajaan tai jélleenmyyjdén. Pidad pakkaus
lasten ulottumattomissa.

1400

13.6. Tyotilan vaatimukset
Kuva 9 osoittaa vahimmadisetdisyyden (mm) seiniin timén laitteen

Kuva 9 .
asennuksen jéilkeen. Asennathan laitteen oikeaan kohtaan konetta. u ‘L,._w.
13.7. Kokoaminen —T—
T msl®

1) Irrota rengaskone sdhkdverkosta ja paineilmaléhteesta. Vi |
2) Kiinniti apuvarren tanko koneeseen neljilli ruuvilla 1

(1, Kuva 10) ja sddda tuki (2, Kuva 10) sopivaan kohtaan.
3) Liitd ilmaletku rungossa sitd vastaavaan liitokseen rungon takaosassa olevastg,— i [

reidstd _Tep

| - u
st )

Kuva 10

(8]



Kayttoohje
User’s manual

13.8. Osat

Kuva 11 esittidéd apuvarren toimivia osia.
A. Hienosédtokahva

B. Kuusikulmainen vaakasuora varsi
C. Renkaanpainorulla

D. Saitokahva

E. Renkaanpainorulla

F. Nostokahva

G. Renkaanpainopién korkeudensditd
H. Renkaanpainopéa

13.9. Toiminnot

Suuren ja matalaprofiilisen renkaan irrotus ja asennus on hankalaa Kuva 11
tyOtd. Apuvarren avulla renkaan asentaminen ja irrottaminen

helpottuu huomattavasti. Siksi apuvarsi on hyvé lisd rengaskoneeseen.

13.10. Renkaan kiinnittaminen

Loysennd renkaan palle kdyttdohjeen mukaisesti. Tartuthan vanteeseen ulkopuolelta. Paina poljinta
aukaistaksesi asennuspdydin leuat ja aseta rengas asennuspdydille. Paina poljinta sulkeaksesi leuat kiinni
vanteeseen.

13.11. Renkaan irrotus vanteelta

1) Yleensd rengas on tiukasti kiinni vanteessa. Loysennd rengasta ‘-l‘?
renkaanpainorullilla ensin tai kdyta palteenpuristinta. a3

Vedé apuvarsi renkaan ylédpuolelle. Aseta renkaanpainorullat »
renkaan yldpuolelle kuitenkaan sithen osumatta.

Laske renkaanpainorullia kahvalla painaaksesi rengasta alaspdin. v |
Paina asennuspOytdd pyorittdvad poljinta. Néin 16ysennét renkaan -
palteen (Kuva 12). Kuva 12

Varoitus: Voitele renkaanpainorullat ja renkaan palle ennen tyéskentelyi.
2) Ylemmén palteen irrotus

a) Liikuta asennuspéé vanteen reunan lahelle, kierrd apuvartta
saadaksesi renkaanpainopéén renkaan yldpuolelle ja paina
painiketta laskeaksesi rullat kiinni renkaaseen. Aseta
rengasrauta renkaan ja vanteen véliin syntyneeseen rakoon, ja
nosta renkaan palle rengasraudalla asennuspain péille (Kuva
13, Kuva 14)

b) Nosta renkaanpainopdd renkaalta ja aseta renkaanpainorullat
vastakkaiselle sivulle. Paina rengasta rullilla tehddksesi raon
palteen reunan ja vanteen vilille.

c) Paina poljinta kidntddksesi asennuspOytdd. Renkaanpainorullien
avulla ylempi palle irtoaa helposti.

d) Nosta apuvarsi saadaksesi sen lepoasentoon. & (IS b

Kuva 14

[9]



Kayttoohje
User’s manual

3) Alemman palteen irrotus

Kéadnni renkaanpainorulla ja aseta se renkaan alle, mutta &l
kosketa silld vannetta (Kuva 15). Paina asennuspdydén poljinta
kaantadksesi asennuspOytdd, ja nosta samalla apuvartta vihén
kerrallaan 16ysidtiksesi renkaan ja irrottaaksesi ylemmaén palteen
kokonaan.

Kuva 15

13.12. Renkaan asennus vanteelle
Voitele renkaan palle ja kierrd asennuspOytdd asentaaksesi alemman palteen g
asennuspdilld. Ota kidyttdon apuvarsi, ja paina ylempéi palletta silld noin 5 W
mm asennuspidén alapuolelle. Kierrd renkaanpainorullilla varustettua vartta
ja aseta renkaanpainop#i renkaan ylipuolelle. Ald koske vanteeseen
toimenpiteen aikana, ettei vanne vahingoitu kitkan takia.

Paina poljinta kaéntadksesi asennuspOytdd ja renkaanpainopééti, ja laske Kuva 16
apuvartta helpottaaksesi renkaan palteen menemistd vanteen alle. Asenna
rengas paikalleen asennuspédlld. Huolehdithan turvallisuudesta toimenpiteen aikana (Kuva 16).

14. Rengasraudaton asennuspaa

Rengasraudaton asennuspéd on rengaskoneen apuvéline. Se auttaa koneen kéyttidjdd asentamaan renkaita vanteille
ja irrottamaan niitd vanteilta. Sitd kdytettdessd asentajan ei tarvitse kidyttda rengasrautaa toimintojen aikana. Niin

vihennetddn huomattavasti koneen kayton rasittavuutta ja riskié vahingoittaa vanteita. Apuvilineen oikeaoppinen
ja taitava kéyttd voi nopeuttaa tuloksia kaksinkertaisesti samalla puolittaen toiden vaativuuden.

Huomio: Tdmén apuvilineen asennuksen tulee suorittaa ammattitaitoinen henkild. Ennen laitteen asennusta kone
tulee irrottaa sdhkdverkosta ja paineilmaléhteesta.

Ennen laitteen kiyttod tiimé ohjekirja tulee olla huolellisesti luettuna. Toimintoja, joita ohjekirjassa ei ole
mainittu, ei saa yrittii. Valmistaja ei ole vastuussa virheellisen kiyton seurauksena syntyneisti vahingoista
ja loukkaantumisista. Pidi ohjekirja tallessa tulevaa kiiyttoi varten.

14.1. Tekniset tiedot

Kéyttopaine 8 — 10 Bar

Paino 10 kg

Pakkauksen koko 750 x 200 x 250 mm
Melutaso <75dB

14.2. Turvallisuusohjeet
Tamén laitteen kaytto on sallittua ainoastaan joko ammattilaisen tai timén kdyttoohjeen lukeneen ja
koneiden kdyttdon tottuneen henkilon toimesta. Tati laitetta saa kdyttda ainoastaan meidén
rengaskoneidemme kanssa, emmeké voi taata, ettd se toimii muiden 7
rengaskoneiden kanssa. Valmistaja ei ole vastuussa kayttdjan tekemista < - ]
muutoksista laitteeseen. '

14.3. Kuljetus

Siirrd laite trukilla kuten kuvassa 17. Kuva 17

(10]



Kayttoohje
User’s manual

14.4. Pakkauksen avaaminen

Kun avaat pakkausta, varmista, etti kaikki pakkauslistassa olevat osat 10ytyvit pakkauksesta. Jos osia
puuttuu tai niitd on mennyt rikki, ota vélittomaésti yhteyttd valmistajaan tai jalleenmyyjdéan. Pidd pakkaus
lasten ulottumattomissa.

14.5. Asennus
Kuva 18 osoittaa asennon, jossa laite tulee asentaa. Asennathan laitteen oikeaan kohtaan
konetta.

a|

Kuva 18

(11]



Kayttoohje
User’s manual

14.6. Kokoaminen (Kuva 19)

1) Irrota rengaskone sdahkdverkosta ja paineilmaléhteesta.

2) Aseta kuusikulmainen varsi liukuvarren aukon lipi. Kiinnitd rengasraudaton asennuspié 4
kuusikulmaiseen varteen kuusiokoloruuvilla 1, kuusiokoloruuvilla 2 ja prikalla 3.

3) Vedai jousi 16 kuusikulmaisen varren yldpdahén. Asenna varren péillys varteen kuusikulmaisella
mutterilla 5.

4) Liitd ilmaletku 17-1, 17-2 ilmanldhteeseen painikeventtiilissd 7.

5) Liita kierteinen ilmaletku 8 ilmanottoaukkoon painikeventtiilissa 7.

6) Asenna painikeventtiilin tuki rengasraudattoman asennuspéén sylinteriin 10 mutterilla 9.

7) Kiinnité sylinteri 10 kuusikulmaisen varren pééllykseen 6 kuusiokoloruuvilla 11 ja vedi kierteinen

ilmaletku 8 Iukitussuojaan.

8) Leikkaa ilmaletku 13 ja asenna 1/8 pikaliitin 14 paikalleen ja liitd kierteinen letku 8.

9) Kiinnitd sylinterin ménnénvarsi asennuspéddhén 4 mutterilla 15.
14.7. Osat

Kuva 19 esittdd rengasraudattoman asennuspéén osia.

4. Asennuspidid

6. Kuusikulmaisen varren péillys

7. Painikeventtiilikokoonpano

10.  Asennuspién sylinteri

14.8. Ennen kayttoa
Liiti rengaskone paineilmaverkkoon ja varmista, etti siséifin tulevan paineilman paine on tasaiset 8-
10 Bar, ennen kuin kéytit rengasraudatonta asennuspiiti.

14.9. Renkaan valmistelu
Tyhjenni rengas kokonaan ilmasta, aseta rengas asennuspdydaélle ja lukitse rengas vanteesta paikalleen.
Jos rengas on tiukassa, 10ysenné renkaan palle kiayttdohjeen mukaisesti palteenpuristimella.

14.10. Renkaan irrotus vanteelta
Varoitus: Voitele renkaan molemmat palteet ennen toimenpidett.
1) Renkaan 16ysentdminen

a) Matalaprofiilinen rengas on tiukasti kiinni vanteessa, jolloin se tulee ensin irrottaa palteesta
palteenpuristimella ja kiinnittdd asennuspdytéédn vasta sen jilkeen.

b) Veda rengasrullavarsi esiin asettaaksesi renkaanpainorullat renkaan ylidpuolelle (Kuva 20-a)
ilman, ettd ne osuvat renkaan vanteeseen.

c) Laske renkaanpainorullia alaspdin kahvasta painaaksesi rengasta. Kddnné asennuspOytda
loysétéksesi renkaan, ja pyyhi renkaasta voiteluaine.

2) Ylemmén palteen irrotus

a) Sadda liukuvartta niin, ettd asennuspié on lahelld renkaan vanteen reunaa (Kuva 20-b) ja
lukitse kuusikulmainen varsi.

(12]



Kayttoohje
User’s manual

b) Laske asennuspéén sylinterin painikeventtiilin (Kuva 20-c) avulla asennuspiéta
syvemmille renkaaseen renkaan vanteen ja palteen vilistd. Nosta rengasrullavarsi pois tieltd
(Kuva 20-e). Ota esiin renkaanpainopid ja vedd asennuspddn kahvasta nostaaksesi
asennuspddn liikkuvilla osilla renkaan vannetta.

c) Kun asennetaan tai irrotetaan suuria matalaprofiilisia renkaita, tdytyy apuvartta kayttaa
apuna. Aseta renkaanpainopai toiselle puolelle rengasta kuin asennuspdi, noin kello kuuden
kohdalle. Séada renkaanpainopién korkeutta (Kuva 20-g) painaaksesi renkaan vanteen
reunan alapuolelle ja saadaksesi ndin asennuspéén nostamaan renkaan reunaa (Kuva 20-f),
ja nosta apuvartta liikuttaaksesi renkaan irti vanteesta.

d) Paina poljinta kdéntddksesi asennuspdytdd. Renkaanpainopéén avulla renkaan ylempi palle
irtoaa vanteesta.

A
7 { -»—-:j—’ T I M >
-K': t 4 = E_‘/\l‘ ~
| '
R\
Kuva 20-a Kuva 20-c
" {4
! @
L \‘ b [~
/ - el B k_-.’-"'"
| L A
Kuva 20-d Kuva 20-e Kuva 20-f Kuva 20-g
3) Alemman palteen irrotus
a) Ota esiin rengasrullavarsi saadaksesi renkaanpainorullan painamaan rengasta alapuolelta

(Kuva 21-a) koskematta renkaan vanteeseen.
b) Nosta rengasrullavartta nostaaksesi alemman palteen renkaan vanteen yldreunan alle.

c) Laske rengasraudaton asennuspéé sylinterin painikeventtiilid painamalla saadaksesi
asennuspadn litkkuvat osat syvélle renkaan sisélle vanteen reunalta (Kuva 21-b). Paina
painikeventtiilistd nostaaksesi asennuspddlld renkaan vannetta.

d) Kéadnni asennuspOytdd irrottaaksesi renkaan alemman palteen vanteesta.

e) Palauta rengasrullavarsi saadaksesi renkaanpainorullat takaisin lepoasentoon.

Kuva 21-a I : . wKu\}a ..21-b

(13]



Kayttoohje
User’s manual

14.11. Renkaan asennus vanteelle
1) Alemman palteen asennus

a) Kéyté painikeventtiilid asettaaksesi rengasraudattoman
asennuspéin vanteen reunalle (Kuva 22). Aseta rengas vanteelle
kaltevaan asentoon siten, ettd alemman palteen toinen reuna on
asennuspain takaosan péélld ja toinen reuna asennuspdin
etuosan alla. Paina rengasta késin tai renkaanpainorullilla ja
kddnnd asennuspOytdd asentaaksesi alemman palteen.

2) Ylemman palteen asennus
a) Saiada renkaanpainopdin korkeutta (Kuva 20-g) ja ota esiin
rengasrullavarsi. S44da vartta siten, ettd molemmat Kuva 22

renkaanpainorullat painavat rengasta ylhaaltd alaspdin (Kuva 23-a).

b) Kédnna renkaanpainopdi renkaan ylapuolelle (Kuva 23-a) ja laske sen vartta saadaksesi
renkaanpainopéddn painamaan palteen vanteen reunan alapuolelle.

c) Kéainna asennuspdytid, jolloin myds renkaanpainopain asento muuttuu (Kuva 23-b).
Asenna ylempi palle rengasraudattomalla asennuspééllé.

d) Nosta renkaanpainorullat ja renkaanpainopéé takaisin lepoasentoon.

Kuva 23-;1 Kuva 23-b

15. Renkaan tayttaminen

Tirkeidid: Renkaan tiyttiminen on vaarallista, joten toimenpiteen aikana tulee olla varovainen ja
noudattaa ohjeita. Kun rengasta tiytetiiin, on diirimmaéisen vaarallista, jos joko rengas tai vanne on
viallinen. Renkaan mahdollisen rijihdyksen voima kohdistuu seki ylospéin ettii ulospiin, ja saattaa
aiheuttaa asentajan tai ympirilli olevien ihmisten loukkaantumisen tai kuoleman.

Rengas voi rdjéhtdi seuraavista syisté:

1)
2)
3)
4)

Rengas ja vanne eivit ole samaa kokoa

Rengas tai vanne on vahingoittunut

Renkaan téyttopaine on korkeampi kuin valmistajan suosittelema maksimipaine
Asentaja ei noudata turvallisuusmaérdyksia

Nain toimit:

1)
2)

3)

Poista venttiilin hattu. : _//6

. P . . ceqe . . \ ] =
Varmista, ettd ilmasuutin on kokonaan painettu venttiilin varren kierteiden <ﬁ{
paille. 2
AV VAl aVe Vel
Varmista, ettd rengas ja vanne ovat samaa kokoa. E WAMNW:E
Kuva 24

(14]



Kayttoohje
User’s manual

4) Voitele seké renkaan palle ettd vanteen reuna, tarvittaessa lisdd voiteluainetta
(Kuva 24).
5) Téytd rengas pitden vililld taukoja. Tarkkaile painemittarin lukemaa ja varmista,

ettd renkaan palle on ehji. Toista kunnes palle on kohdillaan; jos tdytét rengasta
kuperalle vanteelle, sinun pitdd noudattaa erityisid ohjeita.

6) Jatka tdyttdmistd ja tarkista paine vélilld kunnes olet saavuttanut renkaalle
sopivan paineen (Kuva 25).

Huomio: Ali ikini ylitd valmistajan ilmoittamaa renkaan maksimitiyttorajaa. Kuva 25
Pidi kitesi ja vartalosi kaukana tiytettivisti renkaista.

Vain koulutetut henkil6t saavat toteuttaa niitd toimenpiteitd, ethdn salli muiden kayttdd rengaskonetta tai olla sen
lahella.

16. Koneen siirtaminen

Kayté trukkia koneen siirtdmiseen. Irrota rengaskone sdhkdvirrasta ja paineilmasta, nosta pohjalevyi ja tydnni
trukin piikit koneen alle. Aseta rengaskone sitten uuteen paikkaan ja kiinnité se tiukasti.
Huomio: Rengaskoneelle valitun paikan tulee olla turvallisuussuositusten mukainen.

17. Huolto

Varoitus: Vain ammattihenkil6 saa toteuttaa rengaskoneen huollon. Pidentiiksesi koneen kayttoikia,
huolla kone sifinnéllisin viliajoin ohjekirjaa noudattaen. Jos konetta ei huolleta, sen luotettavuus saattaa
heikentyi, ja se voi jopa aiheuttaa vahinkoja sen kiiyttijille tai lihelli oleville ihmisille.

Varoitus: Ennen huoltotoimenpiteiti irrota rengaskone siihkéverkosta ja paineilmaliihteesti, ja paina seké
asennuspoydin leukojen etti asennuspoydin kidntivii poljinta 3-4 kertaa varmistaaksesi, etti kaikki
paineilma on liéihtenyt koneesta. Vahingoittuneet osat tiytyy korvata ammattilaisen toimesta valmistajan
toimittamilla osilla.

Puhdista kone joka péiva tyoskentelyn jalkeen. Siivoa lika asennuspdydéltd diesel6ljylld ja voitele liukuvat ja
puristuvat osat.

Seuraavat huoltotoimenpiteet tulee suorittaa vihintiin kerran kuussa:
1) Tarkista 6ljyn mééra 6ljysuuttimesta, taytd SAE30 6ljylld tarpeen vaatiessa.
2) Irrota ruuvi kuusikulmaisella ruuviavaimella (E)

3) Riippuen siitd, onko kone ollut kytkettynd paineilmaverkkoon, paina leuat aukaisevaa ja asennuspOytda
kaintavaa poljinta 5-6 kertaa, ja sen jélkeen tarkista, valuuko 6ljysuuttimesta 6ljya.

4) Kiristd ruuvia (D) joka kontrolloi 6ljyn sisddntuloa talttapdameisselilld (Kuva 25).

Huomio: Ensimmaiisten 20 kiyttopaivin jilkeen asennuspoydéin leuat tulee
kiristia ruuveilla (B).

Huomio: Jos asennuspoyti ei liiku, tarkasta rengaskoneen hihna.

Varoitus: Irrota kone sidhkoverkosta ja paineilmaliihteesta.

Huomio: Jos apuvarsi ei lukitu eikii asennuspii pysy paikallaan 2-3 millimetrin
pidssi vanteen reunasta, sifidi kuusikulmaista mutteria X (Kuva 27).

Kuva 26

Huomio: Pitifksesi ylld leukojen ja palteenpuristimen kuntoa, tee seuraavat toimenpiteet séifinnéllisin
viiliajoin:

(15]



Kayttoohje
User’s manual

1) Poista koneesta vasemman puolen suojus irrottamalla kaksi ruuvia.
2) Loysenni venttiilien ddnenvaimentimet (A), jotka kuuluvat leuoille ja palteenpuristimelle.
3) Puhdista vaimentimet paineistetulla ilmalla, ja jos ne ovat vahingoittuneet, korvaa ne varaosalistan

mukaisilla varaosilla (Kuva 28).

Kuva 27 |

Kuva 28

18.

Ongelmanratkaisu

Ongelma Syy Ratkaisu

Asennuspdyté pyoOrii vain yhteen
suuntaan tai ei pyori lainkaan

Peruutuskatkaisija rikki

Vaihda peruutuskatkaisija

Moottorivika Tarkista moottorin kaapelit tai
riviliittimen johdot ja jos moottori
on rikki, korvaa se

Rengasta asennettaessa Ilmavuoto Tarkista kaikki

asennuspOyta ei lukitu paikalleen;
Leuat avautuvat/sulkeutuvat
hitaasti;

Asennuspdytd lukitsee renkaan
paikalleen véérin

paineilmajérjestelmén osat

Sylinteri ei toimi

Vaihda sylinterin ménta

Kuluneet leuat

Vaihda leuat

Sylinterin tiivisterenkaat
rikkoutuneet

Korvaa ne

Asennuspéé osuu aina vanteeseen
asennuksen aikana

Lukituslevy on huonosti sdddetty
tai vadra

Vaihda levy tai sddda siti

Ruuvit 16ysalld; Apuvartta ei voida
lukita korkeussuunnassa

Kiristd ruuveja; Korvaa lukituslevy

Palteenpuristimen ja leukojen
poljin ei palaa alkuperdiseen
asentoonsa

Polkimen jousi katkennut

Vaihda jousi

Palteenpuristin on hankala kaytt4a

Tukkeutunut ddnenvaimennin

Puhdista tai vaihda se

Tiivisterengas palteenpuristimen
sylinterissd rikkoutunut

Vaihda se

(16]




19. Rajaytyskuvat

631-1 Case 6631
631-2 C-6631-080100-0 Foot front cover
6 B-014-080251-0 Hex bolts M8x25
Cross recessed head screws
7 B-024-050101-0 MS5 * 10
200-9 C-000-001020-0 Rubber Feet
221-10 C-221-500000-0 Peptide pressure pads
1 B-027-060401-0 Ground screw M6x40
12 C-200-580000-0 Crowbar
221-14 C-221-510000-0 Shovel arm pads
16 B-010-080201-0 Hexagon bolt M8x20
17 B-040-081715-1 Flat washer 8 * 17 * 1.5 *
221-20 CX-221-010106-0 Arm back secat
221-21 C-221-820000-0 Down arm protective sleeve
239-22 C-239-333700-0 Oil cassette holder
23 B-014-100251-0 Hex bolts M10 * 25
24 CX-6631-020000-A | Tailgate
25 B-010-060201-0 Hexagon bolt M6x20

(17]

Kayttoohje
User’s manual



T01-116

|
|
|
|
|
|
|
|
| i

21169
| 2
| 21

| 132

Kayttoohje
User’s manual

T
LA T =
,‘/‘4: 7 \_‘- EL-
H ~ —
ﬁC_’ja T | =
T i | | ©fp) e - ==
'| {‘ o <J® Z—
[ “ SR\l
‘ ‘;—‘/ 231193
" 129
(= 128 2;1; p
o LI 131 (i °=20Yi)

(18]

101 | |
|
21-180 142 19i7
201-187
T éﬂl_l% 194 195 196
5 %/185
193 —g °
2. ¥ Ml <
A—1-18) TO)Z(JG;
192 191 190
9806
1

21157

221-172 lﬁ'.\zm 7
@@14

-— -y
D Tl

TR — i

21-108 e )

21-146 g‘.:i RIS |
il
o= {15




Kayttoohje
User’s manual

79 S-012-010806-0 Quick union 1/8-@6 221-149 | C-221-350100-0 Tilting cylinder cover without handle

80 C-221-250600-0 Locking cylinder plate 150 S-005-020075-0 V seal @20*28*7.5

81 CX-231-190000-0 ;g;';onta' armlocking | 1 151 | €221-550000-L | Tilting cylinder piston

82 B-040-081715-1 Flat washer ®8*17%1.5 152 B-004-120071-0 Nut ( silver) M12*1.5*7

83 C-221-410000-0 '::rz'rfg”ta' armlocking | 1 153 | 221-350500-0 | Tilting cylinder barrel

231-84 CX-231-240000-0 | Horizontal arm block 154 S-010-010806-0 Straight union 1/8-@6

85 B-014-080201-0 Outer hex bolt M8*20 221-155 | C-221-350300-0 Titling cylinder cover with handle

86 B-001-080001-0 Self-locking nut M8 221-156 | CX-221-351000-0 | Tilting cylinder pistion rod cover

87 B-001-120001-0 Self-locking nut M12 221-157 | C-221-350700-0 Titling cylinder rubber sheath 1

88 B-040-122520-1 Flat washer @ 12*25*2 159 B-040-104030-1 Flat washer 10*40*3

89 B-040-122520-1 Flat washer @ 12*25*2 161 B-001-120001-0 Self-locking nut M12

90 C-221-230000-0 Locking spacer 163 B-014-120651-0 Outer hex bolt M12x65

23191 | C-231-780000-0 | Horizontal am 1 221-169 | CX-221-220000-0 | Hex locking board 221
protection back cover

23192 | B-007-100161-0 m’éffgket head bolt 231-171 | C-231-790000-0 | Hose guide

231-93 | B-007-080161-0 E:l’t‘,v?gffg head 221-172 | CW-105-021102-0 | Complete titling cylinder

231-94 C-231-251300-0 Column terminal roller 631-173 | CX-6631-250000- | Column

0

231-95 C-231-251400-0 Roller pin 231-175 | C-231-460000-0 Titling Column back cover

221-107 | S-005-065075-0 Y-seal 65*75*6 231-174 | C-231-450000-0 Column protection cover

221-108 | S-000-011180-0 O-seal B11X1.8 176 B-024-050161-1 Cross head screw 516

221-109 | S-000-068353-0 O-seal @68X3.53 177 CX-221-260000-0 Column shaft

221-110 | S-000-065053-0 O-seal ¥65X5.3 221-180 Complete locking cylinder
Horizontal arm

TO1-116 | C-T01-480100-0 protection front cover 221-182 | C-221-090100-0 Complete locking cylinder piston

T01

128 C-221-200000-0 Shock absorber 221-183 | S-005-050065-0 V-seal @60*50*6.5

129 B-010-060351-0 H‘é’iggcm head bolt 221-184 | S-000-006300-0 | O-seal @6X3

221-130 | P-120-260000-0 Guide pulley 185 B-010-060551-0 Hex socket head bolt M6x55

131 B-010-060161-0 |\H/|%)>(< fgCKet head bolt 221-186 | CX-221-090200-0 | Locking cylinder cover @60

132 S-017-010806-2 T-union 1/8-2*06 221-187 | S-000-052200-0 O seal @52X2

221-133 | CX-221-160000-0 | Vertical arm 190 C-221-210100-0 Pneumatic handle switch plate

221-134 | C-228-520000-0 Vertical arm washer 191 C-221-210200-0 Pneumatic handle valve rod

136 CX-200-170000-0 V'\\’I';’:r’]’gfemount head flat | 19, C-221-210500-0 | Pneumatic valve rod cap

137 B-014-100251-0 Outer hex bolt M10x25 | 193 C-221-210300-0 Pneumatic handle cover

142 CW-119-021100-0 | SOmPlete  Pneumatic | 1o, C-221-210400-0 | Pneumatic handle spacer
locking switch

143 B-010-060161-0 I';'A‘é)f fé"’ket head bolt 195 $-000-007265-0 | O seal 7.5*2.65

145 S-000-068353-0 O seal 968.26*3.53 196 B-055-080001-0 Snap ring 98

221-146 | C-221-350900-0 Tilting cylinder threaded 197 S-010-010806-0 Straight union

221-147 | C-221-350200-0 Tilting cylinder piston rod | 221-198 | C-221-400000-0 Hex locking board spring

148 B-001-080001-0 Self-locking nut M8

TO1

CW-113-0T0000-0

mount/demount
head (T-shape)

Complete automatic

T01-711

C-T01-030000-0

Connecting rod 1

(19]




Kayttoohje
User’s manual

Hex round
701 B-010-100301-0 column head T01-712 | C-T01-020000-0 TO1-active hook
screw M10*30
T01-702 C-T01-110000-0 Vertical arm cap 713 S-040-000010-0 Joint Bearing SA10E
Automatic
mount/demount .
T01-703 C-T01-090000-0 | L2 T hane) 714 B-001-100001-0 | Locking nut M10
cylinder
79 S-012-010806-0 Quick union 1/8-@6 715 B-055-100001-0 Washer for pin ¢10
704 S-035-060040-1 | Air hose 96 716 C-T01-040000-0 | Connecting rod 2
Hex round
705 B-010-120451-0 | column head | TO1-717 | C-T01-050000-0 | Pin
screw M12*45
F9817 $-112-010406-0 | Quick union 1/4-@6 | TOI-718 | C-T01-010000-0 | hutomatic mountdemount
Control valve
T01-706 C-T01-080000-0 protection cover T01-719 | C-T01-070000-0 TO1-protector
T0108
F9806 B-017-040301-0 ﬁ;f’*ss%head screw 720 B-001-080001-0 | Self-locking nut M8
F9815 S-030-010818-0 | Handle valve 721 B-004-080001-4 | Nut M8
453 S-023-010801-0 | Muffler(metal)1/8 T01-722 | CX-T01-130000-0 | Handle
F9814 B-004-040001-0 | Hex nut M4 723 B-007-120161-0 m’éffgket head bolt
T01-707 C-T01-120000-0 If)':esfp%p'c spiral 724 B-017-040081-0 | Cross head screw M4*8
708 $-015-000006-6 &;m'o”(sma”) 1/8- ggz C-2592-150300-0 | TO1-flat protector
Vertical arm sorin Complete Automatic
T01-709 C-TO1-100000-0 | 1olso PING | 135701 | CW-113-0T0000-1 | mount/demount
head (T-shape)-T01
710 B-014-100551-0 Hex locking nut M10

(20]




Kayttoohje
User’s manual

200-203

sz@ \ 231-201 | CX-231-130100-0 | Turntable assembly 650
206 i 202 CX-221-120300-0 | Jaw sliding plate(optional)
200-203 | CX-200-120000-0 | Jaw cap assembly
204 C-200-570000-0 Jaw
205 CX-200-140000-0 | Big washer
206 B-050-160000-0 Spring washer @16
207 B-014-160401-0 Outer hex bolt M16x40x1.5
— 208 C-200-440000-0 Turntable cap
— ;EG ( - 221-209 | CX-221-310000-0 | Connection rod assembly 615
- A*%\\Léa“’ 2% uos [221:210 | CX-221-280000-0 | Square turntable 615
== =S 211 CX-200-290000-0 | Square turntable washer
i‘J hﬂ /Z: z?z ~ s 212 B-055-650001-0 Snap ring @65(shaft)
213 B-012-120631-0 Hex sunk head screw
203-214 | CX-203-110000-0 | Jaw slide guide with pin
215 B-040-122520-1 Flat washer @12X25X2
216 B-055-120001-0 Snap ring @12(shaft)
217 B-014-120801-0 Outer hex bolt M12x40
218 B-046-122050-1 | 1eethlocking
231-237 | CW-104-020300-0 gg#are turntable assembly 650
219 B-040-123030-1 Flat washer @12X30X3
200-220 | CX-200-300000-0 | Connection rod nut
203-221 | CX-203-110100-0 | 32 Slide guide without pin
221-222 | C-221-100400-0 Threaded connection rod 393
221-223 | C-221-100200-0 Clamping cylinder piston rod
400
200-224 | C-200-100100-0 ﬁ);rglgéing cylinder cover without
225 S-011-010808-0 Straight union 1/8"-@8
226 S-005-020075-0 V- seal 20*28*7.5
227 S-000-063265-0 O-seal 63*2.65
200-228 | C-200-540000-0 Clamping cylinder piston ¢70
229 B-040-122520-1 Flat washer @12X25X2
230 B-004-120071-1 Nut M12X7X1.75
221-231 | C-221-100500-0 Clamping cylinder barrel 360
232 S-000-019262-0 O-seal 19.6X2.62
200-233 | C-200-100300-0 ﬁlamping cylinder cover with
andle
234 S-018-010808-0 Union 1/8-8
235 B-001-080001-0 Self-locking nut M8
221-236 | CW-105-021100-0

(21]



Kayttoohje
User’s manual

r T T T T T T T T T T T T T T T T T T T T T T T T T g B
| [228-334 204 305 306 o A BT
} 358 359
\
\
\
\
\
\
\
\
|
| 28-365 228-364 363
\ 350
\ S
\
\
\
|
| 351 352 353 354 355 396
e s
. Bead breaker rotating
23113 C-231-360000-0 Bead breaker arm spring 231-332 | CX-231-030900-0 pin washer
301 B-010-140301-0 Hex socket head bolt 231-333 | CX-231-030800-0 B.ead breaker rotating
M14x30 pin
. R Complete bead breaker
303 S-018-010408-0 Union (90°)1/4-38 228-334 | C-298-050200-0 cylinder D200
304 B-004-160001-1 Nut M16*1.5 344 B-001-080001-0 Self-locking nut
305 B-040-162820-1 | Flat washer @16%28*2 350 CW-112-209800-0 | Bead breaker cylinder
exhaust valve
306 S-000-016265-0 O-seal @ 16*2.65 351 S-012-010808-0 Union (90°)1/8-@8
. Bead breaker cylinder
307 S-000-019262-0 O-seal @19.6*2.62 352 C-098-600200-0 exhaust valve cover
200-310 | C-200-050100-0 f‘ozad breaker cylinder piston | 554 C-098-600400-0 | Seal washer
200-315 | CX-200-070000-0 Bead breaker shovel assembly | 354 C-098-600300-0 Bidirectional seal
316 B-010-120901-0 Hex socket head bolt 355 C-098-600100-0 Bead breaker cylinder
M12x90 exhaust valve barrel
317 B-004-160001-1 Self-locking nut M16*1.5 356 S-023-010401-6 Muffler
318 U-006-000001-2 Guide belt 357 S-010-010408-0 Straight union 1/4- @8
319 B-050-140000-0 Spring washer @314 358 CZ-298-050900-0 | Nylon cover
320 B-055-160001-0 Snap ring J16 359 S-005-0200075-0 | V-seal 20*28*7.5
Bead breaker cylinder
321 Flat washer 228-361 | CX-298-050500-0 cover assembly
231322 | Cx-231-030000-0 | ENiarge bead breaker 228-362 | S-000-195265-0 | O-seal @198*3.1
armU23110103
200-323 | CX-200-040000-0 Bead breaker pin 363 S-005-200184-0 Y-seal D200*184*12
Bead breaker cylinder pull rod Bead breaker cylinder
200-324 | CX-200-050600-0 cover 228-364 | C-298-050200-0 piston D200
325 B-040-122520-1 Flat washer @12*24*2 228-365 | S-000-180500-0 O-seal @180*5
326 B-001-120001-0 | Self-locking nut M12 228-366 | C-208-051000-0 | Ieaded connection
327 B-040-083030-1 | Flat washer @8*30*3 208-367 | C-298-050300-0 | Bead breaker cylinder
barrel D200
. Bead breaker cylinder
328 B-050-080000-0 Spring washer @8 228-368 | C-298-051100-0 rear cover
Bead breaker shovel
329 B-014-080201-0 Outer hex bolt M8x20 200-370 | C-200-070600-0 protection cover
331 B-001-160001-0 Self-locking nut M16*1.75

(22]




631-480

O
407 408 409 /5

208-402

208-401

900-414 . 200-415

Kayttéohje
User’s manual

616
465

200-416

200-424
425

427
428
429
430

10 g
v 0 432

’ (N /

=

/ - = 0
; e S
L s s
J =40 || © —
‘{C\/X EL;/? 438 )“"“
(ﬁﬁ’i’&?g 439 . .
74 \

= ]

@ 201A-A6 3 ‘i .

406 5t  } \
;’/@

405

o= Q
DYl
S @ st

200456

[23]



Kayttoohje
User’s manual

228- C-228-060400-0 Reverse switch pedal 429 B-040-040000-1 Flat washer & 4
401
228- C-228-060300-0 5-way \(alve 430 B-024-040161-0 Cross-round head screw M4*16
402 pedal(right)
228- C-228-060200-0 5-way valve 603- C-200-530000-1 Reverse switch handle
404 pedal(left) 431
405 B-055-120001-0 Snap ring @12 432 B-001-060001-0 Self-locking nut M6
406 B-040-122520-1 Flat washer @12*24*2 | 433 B-040-030000-1 Flat washer @3
407 B-024-040301-0 Cross head screw 434 B-017-030161-0 Cross head screw M3X18
M4X30
408 B-040-040000-1 Flat washer & 4 200- CX-200-060600-0 Pedal connection rod
435
409 B-001-040001-0 Self-locking nut M4 436 B-001-080001-0 Self-locking nut M8
410 B-001-080001-0 Self-locking nut M8 437 CX-200-060700-0 Pedal front shaft
411 B-040-081715-1 Flat washer 438 B-004-080001-0 Nut M8
28*17*1.5
200- C-200-061300-0 Cam connection rod 439 C-200-370000-0 Pedal twist spring
412
z’?g' C-300-060100-0 | Pedal support board | 440 | B-010-080501-0 Hex socket head bolt M8x50
i?ﬁ' C-200-380000-0 | Pedal Spring 441 | B-010-080201-0 Hex socket head bolt M8x20
200- C-200-061500-0 Cam 442 S-012-010806-0 Quick union 1/8- J 8
415
200- C-200-810000-0 Cam washer 443 S-012-010808-0 Quick union 1/8- Q& 8
416
417 B-010-060201-0 Hex socket head bolt 445 S-016-010808-2 T-union1/8-2* @ 8
M6x20
Complete inflating 603- 5-way valve (Aluminum
418 B-040-061210-1 5-way 449 C-200-060901-2 alloy)
valve
420 B-019-290121-0 Crogs head self | 603- C-6603-061100-0 5-way valve cover(Aluminum
tapping screw 2.9x12 451 alloy)
200- CX-200-060500-0 Cam cover 452 B-024-290-121-0 Cross head screw M4*12
421
5-way  valve (T-
423L CW-110-660301-0 | union,without rod) | 453 S-023-010801-0 Muffler 1/8"
(Aluminum alloy)
200- CX-200-061200-0 5-way valve rod
455
200- C-200-061400-0 Reverse switch cover 200- C-200-061000-0 5-way valve rod spacer
424 456
425 B-004-040001-0 Nut M4 457 S-000-012400-0 O-seal 12*20%*4
603- S-060-030000-0 Reverse switch 462 S-030-010806-0 Regulating valve
426
427 B-010-060201-0 Hex socket head 470L CW-110-660302-0 T|It|ng.5-way valve,without rod
bolt M6x20 (Aluminum alloy)
428 B-040-061210-1 Flat washer @ 465 CZ-000-103150-0 Power supply cable
6x12x1
631- Complete 4-pedals .
480 assembly 631 616 CZ-000-205150-0 Motor line
620-500
[ O O
(24]

= I:I!EI




Kayttoohje
User’s manual

| 620-500 | | Combined gear box |

703 701 S-038-000100-0 Inflating gun indicator
702 CX-001-000002-0 Rubber connection
704 hose
703 S-025-104008-0 Notch nut
705 704 S-011-010414-1 Straight union 1/4-1/4
706 705 B-040-132420-1 Flat washer @13
7 0 7 706 S-030-010400-2 Pressure adjust valve
707 S-012-010408-0 Quick union 1/4-@8
708 CW-090-000201-0 Complete inflating gun
202 S-025-000050-0 Quick spigotjointPM20
811 S-033-350000-0 0Oil fog maker 3500
813 S-018-010408-0 Union 1/4-08
820 CW-114-033000-0 Complete oil fog maker 3300
A04 S-015-000008-3 T-union 3*J 8
Hex socket head bolt
" A44 B-010-060161-0 M6x16
A48 S-017-010808-2 Quick T-union
Ad4

Rotating valve casing
(Aluminum alloy)

200-532 | S-000-059262-0 O-seal 59.9X2.62

603-531 | C-200-430100-1
200-532

603-31

200-535 | CX-200-430200-0 Rotating valve mandrel

537 $-035-055080-0 Hose 55*Q@8
% A4l $-011-010808-0 Straight union 1/8-28
Hex socket head bolt
548 B-007-040061-0 MAXE

Complete Rotating

603-540 | CW-106-020000-3 valve (Aluminum alloy)

(25]



F5623
5
F5617
F5616
[561F

'y

W -
‘.‘
[ s

o

F5630

-
F56267 F5627 |_sZ2-

2
F5628 7 /5 po631
F5629
F5622. 4o

F5650

F5659
F5642 S
F5642 r@( T
Fo6as” @‘Q‘Q"n‘l
Al
F9B15 po6as @}
P
/ f F5648 F5649
jsb
F5654 / F5606

=2
F5656 —~
Fa5657

o
i";ég’@

(26]

F5651

F5605
F5604

Fb632 F5633 F5634

%

F5612
F5613
F5614

Kayttoohje
User’s manual

F5609




Kayttoohje
User’s manual

F5601 CX056-010000-0 Column assembly F5631 CX-056-080000-0 Connecting pin
Guide rail Hex socket head screw
F5602 CX-007-020000-0 F5632 B-010-120551-0 M12*55
Hex socket head screw Axle
F5603 B-010-080251-0 M8*25 F5633 C-056-090000-0
F5604 B-001-100001-0 Locking nut M10 F5634 C-006-210000-0 Pentagon handle M10
F5605 B-014-100601-0 Hexagon bolt M10*60 F5635 CX-056-030000-0 Arm seat assembly
F5606 B-014-100601-0 Hexagon bolt M10*60 F5636 CX-007-040000-0 Abrasion inner tabletting
Support assembl Friction plate isolation
F5607 | CX-056-010500-0 PP y F5637 | CX-007-070000-0 | block
F5608 B-024-060121-0 Cross round head M6*12 F5638 CZ-007-080000-0 Counter vane locating pin
Junction plate of cylinder Guidance tape
F5609 CX-056-010700-0 cover F5639 U-006-000001-2 P
F5610 C-056-150000-0 Cylinder F5640 CX-007-050000-0 Abrasion outer tabletting
F5611 CX-056-100000-0 Cylinder cover F5641 B-001-100001-0 Locking nut M10
Hex socket head bolt Hex socket head screw
F5612 | B-010-121201-0 M12*120 F5642 | B-010-080201-0 M8+20
F5613 B-001-120001-0 Hex nut M12 F5643 B-040-082220-1 Gasket @8*22*2
F5614 C-056-170000-0 Supporting leg F5644 S-040-006004-0 Bearing 6004-Z
F5615 B-001-060001-0 Hex nut M6 F5645 CZ-056-110000-0 Tire pressing cover
F5616 B-010-060301-0 Hex socket head bolt M6*30 | F5646 CX-056-130000-0 Tire pressing spindle
F5617 C-056-140000-0 Tire pressing head spindle F5647 C-206-120800-0 Bolt handle
F5618 C-008-090100-0 Tire pressing head (upper) F5648 CX-206-120700-0 Bolt
F5619 B-045-000027-0 Lock washer F5649 CX-056-050000-0 Tire lifting rod assembly
F5620 B-004-270001-1 Round nut M27 F5650 CX-6656-040000-0 | Tire pressing rod
assembly
F5621 CX-056-070000-0 Rotating arm assembly 2 F5651 B-040-083030-1 Big washer 8*30*3
F5622 CX-056-060000-0 Rotating arm assembly1 F5653 C-238-201501-0 Adjustable handle
Control valve cover Tire lifting roller assembly
F5623 C-007-181000-0 F5654 (optional)
F5624 B-017-040301-0 Cross sunk screw M4*30 F5655 C-005-100000-0 Tire lifting roller (optional)
F5625 B-004-040001-0 Nut M4 F5656 B-040-102020-1 Flat washer @10 (optional)
Pushed knob valve Hex socket head screw
F5626 $-030-010818-0 F5657 | B-010-100251-0 M10725 (optional)
F5627 CX-056-120000-0 Control panel assembly F5658 CZ-056-010600-0 Connecting board
Hex socket head screw R
F5628 B-010-050101-0 M5*10 F5660 C-238-201501-0 Adjusting handle
Hex socket head screw ) .
F5629 B-010-100251-0 M10*25 F5806 CZ-056-180000-0 Tire pressing cover 2
Cross round head screw
F5630 | B-024-040161-0 M4+16

(27]




20. Sahkodiagrammi

3PHASE
6.3A%3
FU1-FUZ2
110V 50/60Hz 254
= iPE 220V 50/60Hz 20A
L1 L2
L= Function table
2| 4 6 8 10
e e et e 4 11| 12
1| 3| 5 7 9 s ' '
U v| w X :Xi il IR
B
2
< aK
% i
|
X [1]
e contacts N
AT | 1 0 | 2 |position
[——7 4

21. Paineilmapiirros

tyre changer

bead breaker

hook cylincler clamping cylinder cylinder
T shover cylinder
|| 1
push knob I J J‘
valve
é | 1

turntable clamping

A

Kayttoohje
User’s manual

tilting arm

cylinder

pushed knob —
control /{_( W
pedal control é D

oil fog maker

A5

pedal control é]

1 A N

B pedal control é

U

1PHASE
I
— ||
| 7
| R I 0
J_ |
i
L1 L2| L3
2| 4 6 810
gl ki e
11 3| 5 7 9
u| V| W
e

help arm cylinder
inflating 1

push knob
valve

v

Manometer<\>

O

air source

D>

air filter
release valve




Kayttoohje
User’s manual

Index
L IEEOQUCTION. ¢..c.etetetest ettt ettt e b bbbt b e s b s bt et e e st e st e bt ebeebe e bt et e e b et et et emtententebeebeebesbeenn 32
2 SALRLY LADEIS. ...ttt ettt a et h et ehe et et et et en e et ententen e bt et e ereeteesensenseenteens 32
TR <o 112 (: N - TSP 32
4, TTANSPOTEALION. ... veeuteeteeutestteteeteeteeteentesteeatesteestesteestesseeseenseeseensesseensesseensesseensesseensesseensesseensesseensenseensesesnsesnseeenseenns 33
5. UNPACKING AN ISPECTION. ¢..ceutitieitieiietietteteettetesttetesteete st estes st estenseestenseessenseessanseessensesssensesssensessseensseensseensseenssen 33
6. WOTKSPACE TOQUITEITICIES. ... evveuteeererieeeeseesteseeseesesssessesssessesssensesssessesssessesssessesssessensesssessesssessesssesseessessesssessessesnses 33
7 INSTAIIALION. c..euvi vttt ettt ettt et e bt e e st e et esbeeseebeeseesbesseessesseenseeseensesseessasseasse s e essenbeeseenseeseenseenseeenbaeenbaeenneennres 33
8. Electric and pneumatic CONMECTIONS. ........ecviruteterieeierieeterttetesteetesteestesteestesseestesseentessesstenseestesesnsensesseesnseesnseesnses 34
9. MACKINE COMIIOIS. ...ttt ettt ettt ettt ettt et eae e bt e bttt ebesh b sbee bt e bt emneennesenes 34
10. Breaking the tire DEAG.........ceeiiriiiieiieiieie ettt ettt ettt et tesat e testeeteseeensesseensesseensesseensenseensesseensaeenes 35
11, DEMOUNTING ThE TIT@....c.eetieiiiieieitieeteiteeterte et et et esteeeteteeseetessseseeseenseassensesssensesssensesssensenseensesssensessseensseesnsesnnns 35
12, MOUNEING The tIT....ccuvieiieieiieieeiieeie et este st e st e st e et e e teeseseesseesseessseasseessaeasseessaessseasseesseessseasseessessssesssnsseessnsseeenn 36
I3 ASSIST AT ..ueiiiiiiiiitet ettt ettt et ettt e a et e bt s b b s b e e sttt e bt eh e bR h e h s s n et seeneeneeneeae e 36
13,1, TECHNICAL dALA.....c.eiiiieiieiiiiieiieec ettt ettt sttt ettt be bt ekt s be bbbt este bt e bt sabesanenas 36
13.2. Safety TEGUIATIONS. ... .eiuieiiitieieeiieie ettt ettt et e e s te et e s bt estesaeesbesteent e seeseenseeseensesnseesnseesnseennses 36
13,3, INSEALLALION. ... eetieeieiieitett ettt ettt ettt et et e et esbeeee e beeseesbesteessesseessesseessasseessesseassenseessasseesnsaesnseesnseennses 36
13,4, TraANSPOTTATION. .. e.vvevieeeeteeteeteeeeetesteeteeteestesteestesseestesseaseesseessessesseassesssassasssensesssessasseassesseassessesssensesseesnsessnses 36
13,5, UNPACKING. c..eenvieeieieeiteie ettt ettt sttt ettt et st et e s bt et e bt e st e bt eat e te e st entesatentesseentesbeentesbeantesseentenseensesesnseennee 36
13.6. WOTKSPACE TEQUITEITIEIILS. .....veeutentieeieteetteteeteetesttestesttetesteestesteentesaeensesteensesseensesseensensesntentesseensesseensesseensennen 36
13,7, ASSEIMDIY.....eeiiiiieiietieieee ettt ettt ettt e et et e eet e te e st e beeteesbesteesseeseensesseenseeseenbeeteesae et e esbeeteess e taessenseeseentenns 37
I3.8 PATtS. ettt ettt st s h et bt et h et h e et h e e at e h e e a e bt bt bt e he bt et e st e et e e sabeeearee 37
13,9, FUNCHIONS. c..veeutitiriieiintentestet ettt ettt et ettt et e sttt et e bt e bt eue et e s bt s s b e b e s e st e s enteseentebeeresbeasenrenensennennen 37
13.10. Clamping the WHERL..........cccuiiuiiiiiiieiee ettt st ettt ettt st e st sbe et e saeeebeeennee 37
13.11. DEMOUNTNG the tIIC.....eeiiieieieiiieiestiete st etesteete e et ete et ete st etesseetesseeaesseensesseensensesssensesssensesseesnseesnseesnses 37
13.12. MOUNEING the ITC....eeiuieiiitieiestieieeteete ettt este et este st ete et eteeteeaesteestesteesseseeensesseeneenseeseensesssensesnsaesnseesnseennses 38
14. Automatic mount/demount hEad............ccveiieiiieieice ettt sttt neens 38
141, TECHNICAL ALA.....c.eiiiieiieieiieeee ettt ettt sttt et et e et e st e st eseeteebeste st e ssensensensenseenseenseennenns 38
14.2. Safety TEGUIATIONS. ... .eiuieiieeieie ettt ettt ettt e et e e s te e testeentesaeestesbeenteteeseensesseenseensaesnseesnseennses 39
143, TraANSPOTTATION. c..eeueeuteeeienteetteteettete st ete e bt etesteeatesbeestesbeeseesteestensesseensesseensesseensesseensenseensesseentensesnsensesneesnseeenses 39
14,4, UNPACKING. ....ctieuietieeieitieeteeteetentesteetesteetesteestesteessesteessesseeseesseessasseessassesssessessaensesseessasseensanseessessesssensensseennns 39
14,5, INSEALLALION. ... eetieeieticiiete ettt ettt ettt et e s be et e sbeeee e beeseesbeeseesseeseensesseessesseessesseassensesssenseesnsaesnseesnseennses 39
14.6. ASSEMDLY (FIZ 19) ..ttt ettt et e bt a e bt et e bt e st e be e beeenbeeenbeesnbeeennes 40
T4 7. PATES. .ttt ettt b et bt b et h et b e bt h Rt h et h et e bbbt b et bt et e bbbt eae e e nee 40
14.8. BEIOIE USE....eeuteuieiieiieteeteete ettt ettt bbbttt et b e ae e bt bt e bt e b et e s b et et et e st e st ebe e bt ebeebee bt enteenteeas 40
14.9. Preparing the tiTC........cecueriieieriieietieteteet ettt et et etesttete st esbesseesbesseensesseessesssessenseensenseassesnseesnseesnseesnseesnses 40
14.10. DEMOUNLING the tITC......eeiiiiiiiiiieiieeiiesie ettt steeteerteesae et eteesebeesse e saessseesseesseessseesseesssessseenseesssessnsseeennes 40
T4, 11, MOUNTING thE TITC....ueeivieiieriieeieeitiesieeteeteestesteeseesteeeseesseessseasseessaessseasseesseessseasseesseessseesseessssseeessssseennssns 42
15, INFTAING the ITC.....etieeietieiietieieteee ettt ettt et et e et et e st e e be s et e s beeseenseeseenseeseensasseensesseenseennseennseennseenes 42



Kayttoohje
User’s manual

16. MOVING the TACKINE. ......ceiitiiiiii ettt ettt et e sttt e tesat e besaeente s bt entesbeentesseensesseesnbeesnseesnses 43
17, MAINEETIANCE. .....eveveeeetintinteetestetet ettt ettt et e bt st sttt ettt e st ebeebeebeeb e e bt s b et e b et e st emtestebtebeebeabeebeate bt st et enneneenseens 43
18, TTOUDIESNOOTING. ... eivieeieiieeieie ettt ettt sttt e et et e et e beset e beeseesbeeseessesseensasseensesseensesseansesnseesnseennses 44
19. EXPLOSION PICLUIES. ...cuvievreutireietirteetesttetesteetesteesesseessessessseseessesseessesseesseseessassesssensesssensesssensesssessssenssesnsssesssesnses 45
20. CITCUIE QIAZTAIMN. ¢..eueetieiteete ettt ettt ettt e e st e e s bt et e s bt eatesbe e st e bt esee et esteneesaeenteebeenteebeentesbeentesbeenneenseeenseeennes 57
20. PIEUMALIC ATAWINE....c.virtieiiriieiieiietect ettt ettt st et s et e bt et et e e st e bt est e bt este bt este bt emte bt entenbeentenbeensteeneeennneenne 57

(30]



Kayttoohje
User’s manual

Tire changer

Warning:
This user’s manual is essential for the machine. Please read it carefully before installation or use of the machine. It
is important to use the machine safely and to maintain it. Please keep this manual safe for future use.

1. Introduction

The automatic tire changer is designed for mounting and demounting tires.

Caution: Please use the machine only for its indented purpose, not for any other purposes. The manufacturer shall
not be responsible for any damage or injury caused by failure to comply with these regulations.

Safety regulation: This machine is to be used only by those trained or qualified to do it, or someone who has read
the manual carefully or has experience with operating similar machinery. Any changes to the machine that haven’t
been permitted by the manufacturer may cause the machine to malfunction or be damaged, in which case the
manufacturer can cancel the warranty. If any parts of the machine are damaged, please replace them with parts
included in the spare parts list.

Attention: Warranty continues until one year after manufacturer’s delivery date. Warranty excludes all
parts that break easily.

2. Safety labels =
01 Don’t place your hands under the mount/demount —_—
head during operation —

02 Don’t place your hands between the jaws during
operation

03 Don’t place your hands on the tire while
demounting it

04 Make sure to check whether the system is properly
grounded

05 Don’t put your feet between the bead breaker
shovel and the body during operation

06 Safety instructions, warning labels

Caution: If warning labels have been damaged or have
come off, please replace them soon. Do not allow any
operation of the machine when the labels are
imperfect or have come off. Do not allow any tools to
block the view to the warning labels.

Clients can place the warning labels at any necessary positions as they are in the picture.

3. Technical data

External locking rim dimensions 12~23 "

Internal locking rim dimensions 1426 "

Max. wheel diameter 1143mm (45 ")

Max. wheel width 406mm(16 ")

Working Pressure 8-10bar

Power supply 110V (Iph)/ 220V (1ph)/ 380V (3ph)
Motor power 0.37 kW

Max. wotating worque (Turntable) 1078 Nm

Overall dimensions 1130*900*1050 mm

(31]



Kayttoohje
User’s manual

Noise level <75dB

Remark: The rim dimensions defined in the table above are based on iron rims. Aluminum rims are thicker
than iron rims, so the above measurements should only be considered a frame of reference.

4. Transportation

When transporting the machine it should be in its original package and placed inside according to the markings on
the package. If the machine is already in package, it should be loaded and unloaded with a forklift with enough
lifting capacity. The location to insert the forklift’s forks are shown in Fig 1.

5. Unpacking and inspection

Pull out the nails that hold the package on the plate with pliers and unpack the carton and plastic cover. Make sure
that all the parts shown in the spare parts list are included in the package. If any parts are missing or broken,
please do not use the machine and contact the manufacturer or dealer as soon as possible.

Fig 1 Fig 2 Fig 3 3

6. Workspace reqmrement

the machine to electricity and
instructions. The workspace

installed outdog #fﬂ
a roof. o

Warning: the machine must not be operated in an explosive
atmosphere.

7. Installation

The details mentioned in the installation of the column refer to the
machine’s explosion picture.

1) Prepare the tools.

2) Place the tilting hinge (3, Fig 3) on the body (1, Fig3) with
four bolts (M12) and push the air hose (2, Fig 3) through the
hole on the column. Tighten with 4 self-locking nuts (8,
Fig 3).

3) Insert screw (9, Fig 3) into the holes on both the column and
the tilting cylinder shaft (11, Fig 3), tighten with self-
locking nuts (10, Fig 3). Fig 4

HY Uz

4) Unscrew the two bolts on the left cover and remove the cover,
connect the air hose (2, Fig 3) to the side holes which control the tilting 5-way valve. Put the left cover
back on the machine.

5) Attach the plastic cover (7, Fig 3) with two bolts (4, Fig 3).

6) Fasten the plastic cover (5, Fig 3) on the column with a screw (6, Fig 3).

8. Electric and pneumatic connections

Warning: Before installation and connection, make sure that the electricity supply corresponds with the
machine’s technical data. The installation of electric and pneumatic devices must be performed by a
professional electrician.

(32]



Kayttoohje
User’s manual

Connect the air connector on the machine’s right side to the pneumatic air system. The electric system that the
machine is connected to must have fuses and be well grounded. Install a current breaker to the main power supply,
leakage current should be set at 30 mA.

Caution: This machine is not provided with an electric plug. The user should self-connect a correct voltage
plug of no less than 16 A to the machine. The machine can also be directly connected to the electricity
network according to the above requirements.

9. Machine controls

ﬂtable pedal (Z)
B\

Bead breaker pedal (U)

%

Jaw pedal (V)

f Column tilting pedal (H)

The instructions below refer to Fig 4.

Tread the turntable pedal (Z) to make the turntable (Y) rotate clockwise.

Lift up the turntable pedal (Z) to make the turntable (Y) rotate counter-clockwise.

Tread the bead breaker pedal (U) to make the bead breaker (R) compress.

Release the bead breaker pedal (U) to make the bead breaker (R) return to its original position.

Tread jaw pedal (V) down completely to make the four jaws (G) on the turntable open.

Tread the pedal (V) again to make the four jaws (G) close. When the pedal is in its middle position the jaws stay
in place.

Lift the pneumatic locking button (K) to lock the slide arm (N) and the vertical arm (M).

Tread the tilting pedal (H) to make the column (C) tilt backwards, and depress the pedal to return the column to its
original position.

The function of the mire machine consists of three parts:

1) Breaking the tire bead
2) Demounting the tire
3) Mounting the tire

Caution: Before operating the machine, make sure to not wear loose clothing and wear protective glasses,
gloves and non-slipping shoes. Make sure that the tire is completely empty of air and remove any wheel
weights.

(33]



Kayttoohje
User’s manual

10. Breaking the tire bead

Make sure to completely remove any air in the tire. Place the tire against the
rubber padding (S). Bring the bead breaker (F) against the tire bead at a
distance of about 10 mm from the edge of the rim (Fig 5). Press the bead
breaker pedal (U) to push the breaker into the tire. Repeat the above
procedures on different positions around the tire and on both sides of the tire
until the bead has been completely released from the rim.

Fig 5

11. Demounting the tire

Make sure to remove all wheel weights from the rim and to completely empty the tire before demounting it. Apply
lubricating grease (or a similar lubricant) around the tire bead. If the lubricant isn’t used, the tire may be badly
damaged or it may even tear.

The wheel must be clamped according to its dimensions:
a) Clamping the rim from the outside

Lift the jaw pedal (V) halfway down to its middle position, positioning the jaws (B) on the turntable (Y)
according to the rim’s size. Put the tire on the turntable, hold the rim and lift the pedal of the jaws (V) until
the wheel is secured in place by the jaws.

b) Clamping the rim from the inside

Position the jaws (G) on the middle of the turntable in their closed position. Put the tire on the turntable
and lift the jaw pedal (V) to open the jaws’ position and this way clamping onto the rim from the inside.

Caution: Make sure that the wheel is firmly kept in place by the
jaws before proceeding to the next step.

Lower the vertical arm (M) until the mount/demount head (I) rests
next to the edge of the rim. Flip the pneumatic locking button (K) to
lock the vertical (M) and horizontal arms in position. Make sure that
there is a distance of about 2-3 mm between the rim’s edge and the
mount/demount head. Insert the tire iron (T) between the tire bead and
the mount/demount head’s (I) front section, and lift the tire above the
mount/demount head as shown in Fig 6.

Fig 6

Caution: Chains, bracelets, loose clothes and anything similar near the machine’s rotating parts will
endanger the operator.

With the mount/demount head held in position, lift the turntable pedal (Z) to rotate the turntable (Y) clockwise
until the tire is completely separated from the rim.

To demount the other bead, use the tire iron to lift the tire bead above the rim. Lift the column tilting pedal (H) to
make the column tilt backwards and take the tire off the rim.

12. Mounting the tire

Caution: Make sure that the tire and the rim are of same size before
attempting this operation. To avoid damaging the tire the tire bead and
rim edge must be lubricated with a lubricant recommended by the
manufacturer.

(34]




Kayttoohje
User’s manual

Caution: When clamping the wheel rim, don’t put your hands on the rim to avoid injury during this
operation.

Lock the hexagonal vertical mounting arm, put the tire on the rim and place Fig 7

the mount/demount head above the tire as when demounting the tire. Place one

side of the tire bead above the rear section of the mount/demount head and the other side below the
mount/demount head’s front section. Press the tire with hands or assist arm and spin the turntable to mount the
tire’s lower bead. Repeat the above procedure to mount the tire’s upper bead.

13. Assist arm

13.1. Technical data

Work Pressure 8~10 bar

Weight 100kg

Package dimension 1550*310*550mm
Noise Level <75dB

13.2. Safety regulations

The use of this device is reserved to trained professional personnel or somebody who has experience using
machines and has read the manual carefully. This device must be used together with our tire changers, we
cannot be sure that it will work with other machines. The manufacturer won’t be responsible for any
unauthorized modifications.

13.3. Installation [ |
Notice: The installation of this auxiliary device should be done by a
professional. Before assembly, disconnect the device from power supply
and air source.

13.4. Transport
Move the device with a forklift as illustrated in Fig 8.

13.5. Unpacking

When unpacking the device, make sure that all parts shown on the
packaging list are included in the package. If any parts are missing or
broken, please contact the dealer or the manufacturer as soon as
possible. Please keep the package out of children’s reach,

1400

13.6. Workspace requirements
Fig 9 demonstrates the minimum distance (mm) from walls after the

installation of this device. Please  install the device on a correct place. Fig 9
13.7. Assembly .
1) Disconnect the tire changer from electricity and air source. :‘__
2) Fix the column on the body with four screws (1, Fig 10) and adjust B et = |
the support (2, Fig 10) to a suitable location. Vi I
3) Connect the air hose to the corresponding joint through the rear
hole of the body. 1
-= ]
3 ,_I?‘-}Zj .

(35]



Kayttoohje
User’s manual

Fig 10

13.8. Parts

Fig 11 shows the functional parts of the assist arm:

Small adjust handle

Hexagonal horizontal arm

Tire pressing roller

Large adjust handle

Tire pressing roller

Assist arm height control

Pressing block height control
H. Pressing block

@mmoawy

Fig 11

13.9. Functions

Mounting or demounting a large flat profile tire can prove to be difficult. With the help of the assist arm
mounting and demounting the tire will be much easier for the operator. The device is an excellent aid for
the machine’s operator.

13.10. Clamping the wheel
Loosen the bead according to the manual. Clamp the tire from the outside. Tread the pedal to open the
jaws and put the wheel on the turntable. Tread the pedal to close the jaws until they clamp the rim.

13.11. Demounting the tire N
1) Generally speaking, the tire is going to be tightly attached to the .
rim. Both beads should be loosened with the tire pressing roller
before proceeding further. The bead breaker may also be used -
if the bead is too tight. ) §: i

Pull out the hexagonal horizontal arm and place the tire pressing / / R

roller above the tire without making contact yet. Fig 12

Lower the tire pressing roller with the height control in order to press the tire. Tread the turntable
pedal to make the table rotate. This procedure will loosen the bead (Fig 12).

Caution: Lubricate the tire pressing roller and the bead before the procedure.
2) Demounting the upper bead

a) Move the mount/demount head near the edge of the rim and
rotate the tire pressing arm to move the tire
pressing block above the tire. Press the switch to press on the tire, and
insert a tire iron into the clearance between the tire and the rim. Lift the
bead on top of the mount/demount head (Fig 13, 14).

b) Lift the pressing arm and rotate it to the opposite side of the
tire. Lower the pressing arm to press on the tire to create some
space between the bead and the rim.

c) Tread the pedal to rotate the turntable. The tire pressing roller
helps the tire bead detach. Fig 13

[36] e



Kayttoohje
User’s manual

d) Raise the lifting arm and move the tire pressing block to its resting position.
3) Demounting the lower bead

Move the roller under the tire without touching the rim with it (Fig 15). Fig 14
Rotate the turntable while lifting the assist arm gradually to
completely demount the lower bead.

13.12. Mounting the tire
Lubricate the tire bead and rotate the turntable to mount the bottom bead with the mount/demount head.
Take out the pressing arm and press the upper bead to a level of 5 mm under the mount/demount head.
Rotate the pressing arm above the tire to move the pressing block and the pressing roller above the

tire. Avoid touching the rim during operation, or the rim may
be damaged due to friction.

g

Press the turntable’s pedal to rotate the turntable and the tire pressing block
with it, and lower the pressing arm to press the bead under the rim.

Mount the tire with the mount/demount head. Please pay attention to

safety during the procedure (Fig 16). Fig 16

14. Automatic mount/demount head

The automatic mount/demount head is an auxiliary device for the tire changer. It makes mounting and demounting
tires possible without using a tire iron. This device reduces the man-power required to operate the tire changer and
also reduces the risk of scratching the tire or the rim. When operated skillfully and correctly, with this device it is
possible to achieve twice the results with half the effort.

Notice: The installation of this device must be done by a professional. Before assembly, disconnect the device
from electricity and air networks.

Before any operation of the device, the user is required to read the manual carefully. Do not attempt any
procedures that are not stated in the manual. Manufacturer cannot be held responsible for any injury or
damage caused by improper operation. Please save the manual for future use.

14.1. Technical data

Work Pressure 8~10 bar

Weight 10kg

Package dimensions 750*200*250mm
Noise Level <75db

(37]



Kayttoohje
User’s manual

14.2. Safety regulations

This device is to be used only by trained professionals of somebody who 2

has previous experiences on mechanical operation and has read this f/ /;j

manual carefully. Q/

This device must be used together with our tire changers, we cannot > m::ij
guarantee that it will work with other machines. The manufacturer cannot be s
held responsible for any unauthorized modifications. Fig 17

14.3. Transportation
Move the device with a forklift as illustrated in Fig 17. ,

14.4. Unpacking
When unpacking the device, make sure that all parts shown on the packing list
are included in the package. If any parts are missing or broken, please contact

the dealer or the manufacturer as soon as possible. Please keep the package out of
children’s reach.

14.5. Installation O
Fig 18 shows the position the device should be installed in. Please install it in

the correct place on the tire changer’s hexagonal lever.

(38]



Kayttoohje
User’s manual

14.6. Assembly (Fig 19)

1) Disconnect the tire changer from power and air sources.

2) Place the hexagonal pressure lever into the slide arm. Fix the mount/demount head 4 on the
hexagonal lever with the inner hexagonal screw 1, hexagonal head bolt 2 and flat washer 3.

3) Stretch the spring 16 into the upper end of the hexagonal pressure lever. Install the cover plate on
the hexagonal lever with an inner hexagonal screw 5.

4) Connect the air pipe 17-1, 17-2 to the air outlet of the switch valve 7.

5) Connect the spiral air pipe 8 to the air inlet of switch valve 7.
6) Install the switch valve’s support on the automatic mount/demount head’s cylinder 10 with a nut 9.
7) Attach the cylinder 10 on the hexagonal lever’s cover plate 6 with an inner hexagonal screw 11

and stretch the spiral air pipe 8 into the locking cap.
8) Snip the air pipe 13, install the 1/8 quick union 14 in place and connect the spiral pipe 8.
9) Attach the piston rod of cylinder on the automatic mount/demount head 4 with a nut 15.

14.7. Parts

Fig 19 presents all the main parts of the automatic mount/demount head.

4. Mount/demount head
6. Hexagonal lever’s cover plate
7 Switch valve

10.  Mount/demount head’s cylinder

14.8. Before use
Connect the tire changer properly with the air compressor and ensure that the input air pressure is
a steady 8-10 bar when operating the automatic mount/demount head.

14.9. Preparing the tire
Deflate the tire completely, put it on the turntable and clamp the wheel’s rim. If the tire is tight, loosen the
bead with the bead breaker by following the manual’s instructions.

14.10. Demounting the tire
Caution: Lubricate the tire bead (upper and lower) before operation.
1) Loosen the tire

a) If the tire is a flat profile tire, it’s going to be tightly attached to the rim. Loosen it with the
bead breaker.

b) Take out the pressing arm and place the tire pressing roller above the tire (Fig 20-a) without
touching the rim.

c) Lower the pressing roller to press the tire. Tread the turntable pedal to loosen the bead.
Wipe off any remaining lubricants.

2) Demounting the upper bead

(39]



3)

b)

Fig 20-d

Kayttoohje
User’s manual

Position the automatic mount/demount head close to the tire rim (Fig 20-b) and lock the
hexagonal lever in place.

Flick the switch valve on the mount/demount head’s cylinder (Fig 20-c) to make the
mount/demount head’s active parts go deep inside the tire from its edge (Fig 20-d). Pull the
pressing roller up to lift the assist arm (Fig 20-e). Press the tire with the tire pressing block
and flick the switch valve of the automatic mount/demount head to make the head lift the
tire’s bead.

When mounting and demounting big flat anti-explosive tires, the help arm is needed. Rotate
the tire pressing block on the opposite side of the mount/demount head. Adjust the pressing
block’s height (Fig 20-g), pull out the pressing roller (Fig 20-e) and press the lower bead
well under the rim’s edge to make the automatic mount/demount head hike up the tire’s
edge (Fig 20-f). Rise the assist arm to its resting position.

Rotate the turntable. With the help of the tire pressing block, the upper tire bead is detached.

‘f P"’»_‘—r&%_

4
i ..,'_'-'- q
-
Wilgeg= |
I:b‘\l\‘ ¥ = -
Fig 20-¢ Fig 20-f Fig 20-g

Demounting the lower bead

a)
b)

c)

Place the tire pressing roller below the tire (Fig 21-a) without touching the rim.
Rise the roller up to lift the lower bead under the rim’s upper edge.

Flick down the switch valve on the mount/demount head to make its active parts go deep
inside the tire. (Fig 21-b). Flick up the switch valve to lift the tire bead.

Tread the pedal to rotate the turntable to demount the lower bead from the rim.

Return the tire pressing roller to its resting position.

(40]



Kayttoohje
User’s manual

14.11. Mounting the tire

Caution: Lubricate the tire bead before this operation.
1) Mounting the lower bead

a) Flick the switch valve to return the automatic mount/demount
head to its resting position (Fig 22). Put the tire on the rim
slightly tilted, and place the bead’s another edge above the back
of the mount/demount head and the other below the front of the
mount/demount head. Press the tire with your hand or the assist
arm’s tire pressing roller and rotate the turntable to mount the
lower bead.

2) Mounting the upper bead

a) Adjust the pressing block’s height (Fig 20-g) and place both tire rollers above the tire (Fig
23-a).

b) Rotate the pressing arm to move the tire pressing block above the tire (Fig 23-a) and lower
the pressing rollers and the pressing block so that the tire is pressed under the rim.

c) Rotate the turntable rotating the pressing block with it (Fig 23-b). Mount the upper bead
with the mount/demount head.

d) Place the tire pressing rollers and the pressing block in their resting position.

Fig 23-a

15. Inflating the tire

Important: Inflating a tire is a very dangerous operation, it should be done carefully and by complying
instructions. When inflating a tire, any problems with the tire and the rim can cause extreme danger. The
possible burst force of the tire is directed upwards and outwards, and is so powerful that it may cause
injury or death to the operator or any people around.

Tire may burst because of the following reasons:

1) The tire and the rim are not of the same size
2) The tire or the rim is damaged
3) The pressure of tire inflation is over the maximum pressure recommended by the manufacturer

4) The operator has failed to comply with safety regulations

Please do this:
7\
[41] @v 2




Kayttoohje
User’s manual

1) Remove the valve cap from the valve stem.
2) Make sure that the air nozzle is pressed down completely over the threads of the valve stem.
3) Make sure that the rim and the tire are of the same size.

4) Lubricate both the tire bead and the wheel rim, add lubrication if needed (Fig 24).
5) Inflate the tire gradually. When inflating, check the pressure listed on the pressure gauge, and also keep an
eye out for whether the bead is fixed on the rim Fig 24
or not. Repeat until the bead is tightly secured to the rim. You may have to take
special steps when inflating a tire on a convex rim or a double convex rim.
6) Continue inflating and checking the air pressure regularly until the pressure has
reached the tire’s recommended pressure (Fig 25).

Note: Never exceed the maximum tire inflation pressure given by the manufacturer.
Keep your hands and your body away from inflating tires

Only specially trained people are allowed to perform these procedures, do not allow
anyone else operate or be near the tire changer.

Fig 25

16. Moving the machine

Please use a forklift to move the machine. Disconnect the tire changer from electricity network and pneumatic
supply, lift the base board and insert the forks of the forklift under the machine. Place the tire changer to its new
desired place and secure it down.

Note: The place where the tire changer is secured must meet the safety regulations.

17. Maintenance

Caution: Performing maintenance is limited to professionals. To prolong the machine’s life, maintain the
machine on a regular basis according to the manual. Otherwise the machine’s reliability will be impacted
and the machine may even cause injury to its operator and others nearby.

Caution: Before performing any maintenance, the tire changer must be disconnected from electricity
network and pneumatic air supply. The jaw pedal and turntable pedal must be pressed 3-4 times to exhaust
any compressed air that was left in the machine. Damaged parts must be replaced by a professional
according to the spare parts list provided by the manufacturer.

Clean the machine once every day after using it. Clean the turntable with diesel oil once per week and lubricate
the jaws and their slides.

Following maintenance must be done at least once a month:
1) Check oil level in the oil nozzle and fill it with SAE30 oil if needed.
2) Unscrew with a hexagonal wrench (E).

3) Depending if the machine has been connected to a pneumatic air supply, press the pedal of the jaws and
the pedal of the turntable 5-6 times, and check if there is any leakage from the oil nozzle.

4) Tighten the screw (D) which controls oil input with a minus screwdriver (Fig 25).

Note: After the first 20 days of use, tighten the jaws with the screws (B) on the
turntable (Fig 26).

(42] {1

(5

D/




Note: If the turntable loses its power, check the belt to see if it’s tight.

Kayttoohje
User’s manual

Caution: Please disconnect the machine from electricity network and pneumatic air supply.

Note: If the mounting head doesn’t lock to its required distance of 2-3 mm
above the rim, please adjust the hexagonal locking plate’s screw (X, Fig 27).

Note: In order to keep the jaws and the bead breaker functioning reliably, Fig 26
keep their valves clean by following these directions:

1) Remove the cover on the left side of the machine by unscrewing two screws.

2) Loosen the valve mufflers (A) of the jaw pedal and bead breaker pedal.

3) Clean the mufflers with compressed air. If they are damaged, please replace them with spare parts

mentioned in the spare parts list (Fig 28).

18. Troubleshooting

Problem

Cause

Solution

The turntable only rotates in one
direction or doesn’t rotate

Reverse switch broken

Replace the reverse switch

The motor has malfuntioned

Check the motor cable and
terminal block’s wires; Replace the
motor if it is broken

When demounting or mounting the
wheel, the turntable doesn’t lock in
place and spins with the wheel;
The jaws open and close slowly;
The turntable locks the rim
incorrectly

Air leakage

Check all the parts of the air
network

Jaw cylinder doesn’t work

Replace the cylinder piston

Jaws are worn down

Replace the jaws

Broken washers of the chuck
cylinder

Replace them

The mount/demount head always
makes contact with the rim during
operation

The locking plate is incorrectly
adjusted or unqualified

Replace it or adjust it

The screws on the chuck are loose;
The vertical arm can’t be locked by
the locking plate

Tighten the screws; Replace the
locking plate

The bead breaker pedal and jaw Pedal spring is broken Replace it

pedal don’t return to their original

positions

The bead breaker is difficult to Clogged silencer Clean it or replace it

operate

The washer of the bead breaker
cylinder is broken

Replace it

(43]




19. Explosion pictures

631-1 Case 6631
631-2 C-6631-080100-0 Foot front cover
6 B-014-080251-0 Hex bolts M8x25
Cross recessed head screws
7 B-024-050101-0 MS5 * 10
200-9 C-000-001020-0 Rubber Feet
221-10 C-221-500000-0 Peptide pressure pads
1 B-027-060401-0 Ground screw M6x40
12 C-200-580000-0 Crowbar
221-14 C-221-510000-0 Shovel arm pads
16 B-010-080201-0 Hexagon bolt M8x20
17 B-040-081715-1 Flat washer 8 * 17 * 1.5 *
221-20 CX-221-010106-0 Arm back secat
221-21 C-221-820000-0 Down arm protective sleeve
239-22 C-239-333700-0 Oil cassette holder
23 B-014-100251-0 Hex bolts M10 * 25
24 CX-6631-020000-A | Tailgate
25 B-010-060201-0 Hexagon bolt M6x20

(44]

Kayttoohje
User’s manual



T01-116

|
|
|
|
|
|
|
|
| i

21169
| 2
| 21

| 132

Kayttoohje
User’s manual

T
LA T =
,‘/‘4: 7 \_‘- EL-
H ~ —
ﬁC_’ja T | =
T i | | ©fp) e - ==
'| {‘ o <J® Z—
[ “ SR\l
‘ ‘;—‘/ 231193
" 129
(= 128 2;1; p
o LI 131 (i °=20Yi)

(45]

101 | |
|
21-180 142 19i7
201-187
T éﬂl_l% 194 195 196
5 %/185
193 —g °
2. ¥ Ml <
A—1-18) TO)Z(JG;
192 191 190
9806
1

21157

221-172 lﬁ'.\zm 7
@@14

-— -y
D Tl

TR — i

21-108 e )

21-146 g‘.:i RIS |
il
o= {15




Kayttoohje
User’s manual

79 S-012-010806-0 Quick union 1/8-@6 221-149 | C-221-350100-0 Tilting cylinder cover without handle

80 C-221-250600-0 Locking cylinder plate 150 S-005-020075-0 V seal @20*28*7.5

81 CX-231-190000-0 ;g;';onta' armlocking | 1 151 | €221-550000-L | Tilting cylinder piston

82 B-040-081715-1 Flat washer ®8*17%1.5 152 B-004-120071-0 Nut ( silver) M12*1.5*7

83 C-221-410000-0 '::rz'rfg”ta' armlocking | 1 153 | 221-350500-0 | Tilting cylinder barrel

231-84 CX-231-240000-0 | Horizontal arm block 154 S-010-010806-0 Straight union 1/8-@6

85 B-014-080201-0 Outer hex bolt M8*20 221-155 | C-221-350300-0 Titling cylinder cover with handle

86 B-001-080001-0 Self-locking nut M8 221-156 | CX-221-351000-0 | Tilting cylinder pistion rod cover

87 B-001-120001-0 Self-locking nut M12 221-157 | C-221-350700-0 Titling cylinder rubber sheath 1

88 B-040-122520-1 Flat washer @ 12*25*2 159 B-040-104030-1 Flat washer 10*40*3

89 B-040-122520-1 Flat washer @ 12*25*2 161 B-001-120001-0 Self-locking nut M12

90 C-221-230000-0 Locking spacer 163 B-014-120651-0 Outer hex bolt M12x65

23191 | C-231-780000-0 | Horizontal am 1 221-169 | CX-221-220000-0 | Hex locking board 221
protection back cover

23192 | B-007-100161-0 m’éffgket head bolt 231-171 | C-231-790000-0 | Hose guide

231-93 | B-007-080161-0 E:l’t‘,v?gffg head 221-172 | CW-105-021102-0 | Complete titling cylinder

231-94 C-231-251300-0 Column terminal roller 631-173 | CX-6631-250000- | Column

0

231-95 C-231-251400-0 Roller pin 231-175 | C-231-460000-0 Titling Column back cover

221-107 | S-005-065075-0 Y-seal 65*75*6 231-174 | C-231-450000-0 Column protection cover

221-108 | S-000-011180-0 O-seal B11X1.8 176 B-024-050161-1 Cross head screw 516

221-109 | S-000-068353-0 O-seal @68X3.53 177 CX-221-260000-0 Column shaft

221-110 | S-000-065053-0 O-seal ¥65X5.3 221-180 Complete locking cylinder
Horizontal arm

TO1-116 | C-T01-480100-0 protection front cover 221-182 | C-221-090100-0 Complete locking cylinder piston

T01

128 C-221-200000-0 Shock absorber 221-183 | S-005-050065-0 V-seal @60*50*6.5

129 B-010-060351-0 H‘é’iggcm head bolt 221-184 | S-000-006300-0 | O-seal @6X3

221-130 | P-120-260000-0 Guide pulley 185 B-010-060551-0 Hex socket head bolt M6x55

131 B-010-060161-0 |\H/|%)>(< fgCKet head bolt 221-186 | CX-221-090200-0 | Locking cylinder cover @60

132 S-017-010806-2 T-union 1/8-2*06 221-187 | S-000-052200-0 O seal @52X2

221-133 | CX-221-160000-0 | Vertical arm 190 C-221-210100-0 Pneumatic handle switch plate

221-134 | C-228-520000-0 Vertical arm washer 191 C-221-210200-0 Pneumatic handle valve rod

136 CX-200-170000-0 V'\\’I';’:r’]’gfemount head flat | 19, C-221-210500-0 | Pneumatic valve rod cap

137 B-014-100251-0 Outer hex bolt M10x25 | 193 C-221-210300-0 Pneumatic handle cover

142 CW-119-021100-0 | SOmPlete  Pneumatic | 1o, C-221-210400-0 | Pneumatic handle spacer
locking switch

143 B-010-060161-0 I';'A‘é)f fé"’ket head bolt 195 $-000-007265-0 | O seal 7.5*2.65

145 S-000-068353-0 O seal 968.26*3.53 196 B-055-080001-0 Snap ring 98

221-146 | C-221-350900-0 Tilting cylinder threaded 197 S-010-010806-0 Straight union

221-147 | C-221-350200-0 Tilting cylinder piston rod | 221-198 | C-221-400000-0 Hex locking board spring

148 B-001-080001-0 Self-locking nut M8

TO1

CW-113-0T0000-0

mount/demount
head (T-shape)

Complete automatic

T01-711

C-T01-030000-0

Connecting rod 1

(46]




Kayttoohje
User’s manual

Hex round
701 B-010-100301-0 column head T01-712 | C-T01-020000-0 TO1-active hook
screw M10*30
T01-702 C-T01-110000-0 Vertical arm cap 713 S-040-000010-0 Joint Bearing SA10E
Automatic
mount/demount .
T01-703 C-T01-090000-0 | L2 T hane) 714 B-001-100001-0 | Locking nut M10
cylinder
79 S-012-010806-0 Quick union 1/8-@6 715 B-055-100001-0 Washer for pin ¢10
704 S-035-060040-1 | Air hose 96 716 C-T01-040000-0 | Connecting rod 2
Hex round
705 B-010-120451-0 | column head | TO1-717 | C-T01-050000-0 | Pin
screw M12*45
F9817 $-112-010406-0 | Quick union 1/4-@6 | TOI-718 | C-T01-010000-0 | hutomatic mountdemount
Control valve
T01-706 C-T01-080000-0 protection cover T01-719 | C-T01-070000-0 TO1-protector
T0108
F9806 B-017-040301-0 ﬁ;f’*ss%head screw 720 B-001-080001-0 | Self-locking nut M8
F9815 S-030-010818-0 | Handle valve 721 B-004-080001-4 | Nut M8
453 S-023-010801-0 | Muffler(metal)1/8 T01-722 | CX-T01-130000-0 | Handle
F9814 B-004-040001-0 | Hex nut M4 723 B-007-120161-0 m’éffgket head bolt
T01-707 C-T01-120000-0 If)':esfp%p'c spiral 724 B-017-040081-0 | Cross head screw M4*8
708 $-015-000006-6 &;m'o”(sma”) 1/8- ggz C-2592-150300-0 | TO1-flat protector
Vertical arm sorin Complete Automatic
T01-709 C-TO1-100000-0 | 1olso PING | 135701 | CW-113-0T0000-1 | mount/demount
head (T-shape)-T01
710 B-014-100551-0 Hex locking nut M10

(47]




Kayttoohje
User’s manual

200-203

sz@ \ 231-201 | CX-231-130100-0 | Turntable assembly 650
206 i 202 CX-221-120300-0 | Jaw sliding plate(optional)
200-203 | CX-200-120000-0 | Jaw cap assembly
204 C-200-570000-0 Jaw
205 CX-200-140000-0 | Big washer
206 B-050-160000-0 Spring washer @16
207 B-014-160401-0 Outer hex bolt M16x40x1.5
— 208 C-200-440000-0 Turntable cap
— ;EG ( - 221-209 | CX-221-310000-0 | Connection rod assembly 615
- A*%\\Léa“’ 2% uos [221:210 | CX-221-280000-0 | Square turntable 615
== =S 211 CX-200-290000-0 | Square turntable washer
i‘J hﬂ /Z: z?z ~ s 212 B-055-650001-0 Snap ring @65(shaft)
213 B-012-120631-0 Hex sunk head screw
203-214 | CX-203-110000-0 | Jaw slide guide with pin
215 B-040-122520-1 Flat washer @12X25X2
216 B-055-120001-0 Snap ring @12(shaft)
217 B-014-120801-0 Outer hex bolt M12x40
218 B-046-122050-1 | 1eethlocking
231-237 | CW-104-020300-0 gg#are turntable assembly 650
219 B-040-123030-1 Flat washer @12X30X3
200-220 | CX-200-300000-0 | Connection rod nut
203-221 | CX-203-110100-0 | 32 Slide guide without pin
221-222 | C-221-100400-0 Threaded connection rod 393
221-223 | C-221-100200-0 Clamping cylinder piston rod
400
200-224 | C-200-100100-0 ﬁ);rglgéing cylinder cover without
225 S-011-010808-0 Straight union 1/8"-@8
226 S-005-020075-0 V- seal 20*28*7.5
227 S-000-063265-0 O-seal 63*2.65
200-228 | C-200-540000-0 Clamping cylinder piston ¢70
229 B-040-122520-1 Flat washer @12X25X2
230 B-004-120071-1 Nut M12X7X1.75
221-231 | C-221-100500-0 Clamping cylinder barrel 360
232 S-000-019262-0 O-seal 19.6X2.62
200-233 | C-200-100300-0 ﬁlamping cylinder cover with
andle
234 S-018-010808-0 Union 1/8-8
235 B-001-080001-0 Self-locking nut M8
221-236 | CW-105-021100-0

(48]



Kayttoohje
User’s manual

r T T T T T T T T T T T T T T T T T T T T T T T T T g B
| [228-334 204 305 306 o A BT
} 358 359
\
\
\
\
\
\
\
\
|
| 28-365 228-364 363
\ 350
\ S
\
\
\
|
| 351 352 353 354 355 396
e s
. Bead breaker rotating
23113 C-231-360000-0 Bead breaker arm spring 231-332 | CX-231-030900-0 pin washer
301 B-010-140301-0 Hex socket head bolt 231-333 | CX-231-030800-0 B.ead breaker rotating
M14x30 pin
. R Complete bead breaker
303 S-018-010408-0 Union (90°)1/4-38 228-334 | C-298-050200-0 cylinder D200
304 B-004-160001-1 Nut M16*1.5 344 B-001-080001-0 Self-locking nut
305 B-040-162820-1 | Flat washer @16%28*2 350 CW-112-209800-0 | Bead breaker cylinder
exhaust valve
306 S-000-016265-0 O-seal @ 16*2.65 351 S-012-010808-0 Union (90°)1/8-@8
. Bead breaker cylinder
307 S-000-019262-0 O-seal @19.6*2.62 352 C-098-600200-0 exhaust valve cover
200-310 | C-200-050100-0 f‘ozad breaker cylinder piston | 554 C-098-600400-0 | Seal washer
200-315 | CX-200-070000-0 Bead breaker shovel assembly | 354 C-098-600300-0 Bidirectional seal
316 B-010-120901-0 Hex socket head bolt 355 C-098-600100-0 Bead breaker cylinder
M12x90 exhaust valve barrel
317 B-004-160001-1 Self-locking nut M16*1.5 356 S-023-010401-6 Muffler
318 U-006-000001-2 Guide belt 357 S-010-010408-0 Straight union 1/4- @8
319 B-050-140000-0 Spring washer @314 358 CZ-298-050900-0 | Nylon cover
320 B-055-160001-0 Snap ring J16 359 S-005-0200075-0 | V-seal 20*28*7.5
Bead breaker cylinder
321 Flat washer 228-361 | CX-298-050500-0 cover assembly
231322 | Cx-231-030000-0 | ENiarge bead breaker 228-362 | S-000-195265-0 | O-seal @198*3.1
armU23110103
200-323 | CX-200-040000-0 Bead breaker pin 363 S-005-200184-0 Y-seal D200*184*12
Bead breaker cylinder pull rod Bead breaker cylinder
200-324 | CX-200-050600-0 cover 228-364 | C-298-050200-0 piston D200
325 B-040-122520-1 Flat washer @12*24*2 228-365 | S-000-180500-0 O-seal @180*5
326 B-001-120001-0 | Self-locking nut M12 228-366 | C-208-051000-0 | Ieaded connection
327 B-040-083030-1 | Flat washer @8*30*3 208-367 | C-298-050300-0 | Bead breaker cylinder
barrel D200
. Bead breaker cylinder
328 B-050-080000-0 Spring washer @8 228-368 | C-298-051100-0 rear cover
Bead breaker shovel
329 B-014-080201-0 Outer hex bolt M8x20 200-370 | C-200-070600-0 protection cover
331 B-001-160001-0 Self-locking nut M16*1.75

(49]




631-480

O
407 408 409 /5

208-402

208-401

900-414 . 200-415

Kayttéohje
User’s manual

616
465

200-416

200-424
425

427
428
429
430

10 g
v 0 432

’ (N /

=

/ - = 0
; e S
L s s
J =40 || © —
‘{C\/X EL;/? 438 )“"“
(ﬁﬁ’i’&?g 439 . .
74 \

= ]

@ 201A-A6 3 ‘i .

406 5t  } \
;’/@

405

o= Q
DYl
S @ st

200456

[50]



Kayttoohje
User’s manual

228- C-228-060400-0 Reverse switch pedal 429 B-040-040000-1 Flat washer & 4
401
228- C-228-060300-0 5-way \(alve 430 B-024-040161-0 Cross-round head screw M4*16
402 pedal(right)
228- C-228-060200-0 5-way valve 603- C-200-530000-1 Reverse switch handle
404 pedal(left) 431
405 B-055-120001-0 Snap ring @12 432 B-001-060001-0 Self-locking nut M6
406 B-040-122520-1 Flat washer @12*24*2 | 433 B-040-030000-1 Flat washer @3
407 B-024-040301-0 Cross head screw 434 B-017-030161-0 Cross head screw M3X18
M4X30
408 B-040-040000-1 Flat washer & 4 200- CX-200-060600-0 Pedal connection rod
435
409 B-001-040001-0 Self-locking nut M4 436 B-001-080001-0 Self-locking nut M8
410 B-001-080001-0 Self-locking nut M8 437 CX-200-060700-0 Pedal front shaft
411 B-040-081715-1 Flat washer 438 B-004-080001-0 Nut M8
28*17*1.5
200- C-200-061300-0 Cam connection rod 439 C-200-370000-0 Pedal twist spring
412
z’?g' C-300-060100-0 | Pedal support board | 440 | B-010-080501-0 Hex socket head bolt M8x50
i?ﬁ' C-200-380000-0 | Pedal Spring 441 | B-010-080201-0 Hex socket head bolt M8x20
200- C-200-061500-0 Cam 442 S-012-010806-0 Quick union 1/8- J 8
415
200- C-200-810000-0 Cam washer 443 S-012-010808-0 Quick union 1/8- Q& 8
416
417 B-010-060201-0 Hex socket head bolt 445 S-016-010808-2 T-union1/8-2* @ 8
M6x20
Complete inflating 603- 5-way valve (Aluminum
418 B-040-061210-1 5-way 449 C-200-060901-2 alloy)
valve
420 B-019-290121-0 Crogs head self | 603- C-6603-061100-0 5-way valve cover(Aluminum
tapping screw 2.9x12 451 alloy)
200- CX-200-060500-0 Cam cover 452 B-024-290-121-0 Cross head screw M4*12
421
5-way  valve (T-
423L CW-110-660301-0 | union,without rod) | 453 S-023-010801-0 Muffler 1/8"
(Aluminum alloy)
200- CX-200-061200-0 5-way valve rod
455
200- C-200-061400-0 Reverse switch cover 200- C-200-061000-0 5-way valve rod spacer
424 456
425 B-004-040001-0 Nut M4 457 S-000-012400-0 O-seal 12*20%*4
603- S-060-030000-0 Reverse switch 462 S-030-010806-0 Regulating valve
426
427 B-010-060201-0 Hex socket head 470L CW-110-660302-0 T|It|ng.5-way valve,without rod
bolt M6x20 (Aluminum alloy)
428 B-040-061210-1 Flat washer @ 465 CZ-000-103150-0 Power supply cable
6x12x1
631- Complete 4-pedals .
480 assembly 631 616 CZ-000-205150-0 Motor line
620-500
[ O O
(51]

= I:I!EI




Kayttoohje
User’s manual

| 620-500 | | Combined gear box |

703 701 S-038-000100-0 Inflating gun indicator
702 CX-001-000002-0 Rubber connection
704 hose
703 S-025-104008-0 Notch nut
705 704 S-011-010414-1 Straight union 1/4-1/4
706 705 B-040-132420-1 Flat washer @13
7 0 7 706 S-030-010400-2 Pressure adjust valve
707 S-012-010408-0 Quick union 1/4-@8
708 CW-090-000201-0 Complete inflating gun
202 S-025-000050-0 Quick spigotjointPM20
811 S-033-350000-0 0Oil fog maker 3500
813 S-018-010408-0 Union 1/4-08
820 CW-114-033000-0 Complete oil fog maker 3300
A04 S-015-000008-3 T-union 3*J 8
Hex socket head bolt
" A44 B-010-060161-0 M6x16
A48 S-017-010808-2 Quick T-union
Ad4

Rotating valve casing
(Aluminum alloy)

200-532 | S-000-059262-0 O-seal 59.9X2.62

603-531 | C-200-430100-1
200-532

603-31

200-535 | CX-200-430200-0 Rotating valve mandrel

537 $-035-055080-0 Hose 55*Q@8
% A4l $-011-010808-0 Straight union 1/8-28
Hex socket head bolt
548 B-007-040061-0 MAXE

Complete Rotating

603-540 | CW-106-020000-3 valve (Aluminum alloy)

(52]



F5623
5
F5617
F5616
[561F

'y

W -
‘.‘
[ s

o

F5630

-
F56267 F5627 |_sZ2-

2
F5628 7 /5 po631
F5629
F5622. 4o

F5650

F5659
F5642 S
F5642 r@( T
Fo6as” @‘Q‘Q"n‘l
Al
F9B15 po6as @}
P
/ f F5648 F5649
jsb
F5654 / F5606

=2
F5656 —~
Fa5657

o
i";ég’@

(53]

F5651

F5605
F5604

Fb632 F5633 F5634

%

F5612
F5613
F5614

Kayttoohje
User’s manual

F5609




Kayttoohje
User’s manual

F5601 CX056-010000-0 Column assembly F5631 CX-056-080000-0 Connecting pin
Guide rail Hex socket head screw
F5602 CX-007-020000-0 F5632 B-010-120551-0 M12*55
Hex socket head screw Axle
F5603 B-010-080251-0 M8*25 F5633 C-056-090000-0
F5604 B-001-100001-0 Locking nut M10 F5634 C-006-210000-0 Pentagon handle M10
F5605 B-014-100601-0 Hexagon bolt M10*60 F5635 CX-056-030000-0 Arm seat assembly
F5606 B-014-100601-0 Hexagon bolt M10*60 F5636 CX-007-040000-0 Abrasion inner tabletting
Support assembl Friction plate isolation
F5607 | CX-056-010500-0 PP y F5637 | CX-007-070000-0 | block
F5608 B-024-060121-0 Cross round head M6*12 F5638 CZ-007-080000-0 Counter vane locating pin
Junction plate of cylinder Guidance tape
F5609 CX-056-010700-0 cover F5639 U-006-000001-2 P
F5610 C-056-150000-0 Cylinder F5640 CX-007-050000-0 Abrasion outer tabletting
F5611 CX-056-100000-0 Cylinder cover F5641 B-001-100001-0 Locking nut M10
Hex socket head bolt Hex socket head screw
F5612 | B-010-121201-0 M12*120 F5642 | B-010-080201-0 M8+20
F5613 B-001-120001-0 Hex nut M12 F5643 B-040-082220-1 Gasket @8*22*2
F5614 C-056-170000-0 Supporting leg F5644 S-040-006004-0 Bearing 6004-Z
F5615 B-001-060001-0 Hex nut M6 F5645 CZ-056-110000-0 Tire pressing cover
F5616 B-010-060301-0 Hex socket head bolt M6*30 | F5646 CX-056-130000-0 Tire pressing spindle
F5617 C-056-140000-0 Tire pressing head spindle F5647 C-206-120800-0 Bolt handle
F5618 C-008-090100-0 Tire pressing head (upper) F5648 CX-206-120700-0 Bolt
F5619 B-045-000027-0 Lock washer F5649 CX-056-050000-0 Tire lifting rod assembly
F5620 B-004-270001-1 Round nut M27 F5650 CX-6656-040000-0 | Tire pressing rod
assembly
F5621 CX-056-070000-0 Rotating arm assembly 2 F5651 B-040-083030-1 Big washer 8*30*3
F5622 CX-056-060000-0 Rotating arm assembly1 F5653 C-238-201501-0 Adjustable handle
Control valve cover Tire lifting roller assembly
F5623 C-007-181000-0 F5654 (optional)
F5624 B-017-040301-0 Cross sunk screw M4*30 F5655 C-005-100000-0 Tire lifting roller (optional)
F5625 B-004-040001-0 Nut M4 F5656 B-040-102020-1 Flat washer @10 (optional)
Pushed knob valve Hex socket head screw
F5626 $-030-010818-0 F5657 | B-010-100251-0 M10725 (optional)
F5627 CX-056-120000-0 Control panel assembly F5658 CZ-056-010600-0 Connecting board
Hex socket head screw R
F5628 B-010-050101-0 M5*10 F5660 C-238-201501-0 Adjusting handle
Hex socket head screw ) .
F5629 B-010-100251-0 M10*25 F5806 CZ-056-180000-0 Tire pressing cover 2
Cross round head screw
F5630 | B-024-040161-0 M4+16

(54]




19. Circuit diagram

3PHASE
B8.3AX3
FU1-FU2
110V 50/60Hz 25A
=FE 220V 50/60Hz 20A
L1 L2
L= Function table
ol 4 6 8 10
e e L g | 10 12
1| 3| 8 7 o A - '
U v| w A >< & | 18
X 7]
9
> 5 s
: >< 3 | 4
{MEE
e contacts N
Mi 1|0 2 |lposition
T 5 .-

20. Pneumatic drawing

tyre changer
hook cylinder

clamping cylinder

a1

L] 1

valve

.

push knob

bead breaker
shover cylinder

pushed knob —
control /{_( W
pedal control é D

oil fog maker

A5

turntable clamping

cylinder

|

A

Kayttoohje
User’s manual

TPHASE

tilting arm

cylinder

pedal control é]

0 A
B pedal controléu

inflating

Manometer<\>

— ||

| 7

L LL

i

L1 L2| L3
2| 4 6 810

| e
11 3| 5 7 9
u| V| W

e

help arm cylinder

valve

v

(@)

air source

D>

air filter

release valve

push knob



Kayttoohje
User’s manual

q

EY-VAATIMUSTENMUKAISUUSVAKUUTUS
EG-FORSAKRAN OM OVERENSSTAMMELSE
SAMSVARSERKLZARING
EC-DECLARATION OF CONFORMITY

HITSAAJANTIE 1
F1-45130 KOUVOLA
FINLAND

VAKUUTAMME, ETTA RENGASKONEEN ST-6056T VALMISTUS JA RAKENNE OVAT
EUROOPAN YHTEISON KONEDIREKTIIVIN 2006/42/EY SAANNOSTEN MUKAISET JA
NOSTIN ON STANDARDIEN EN 60204-1: 2006+A1: 2009 MUKAINEN.

RENGASKONE ST-6056T ON CCQS-UK Ltd. Level 7, Westgate House, Westgate Rd. London
W5 1YY UK, 1105, CE-MERKINNAN HYVAKSYMISNUMERO 1105,
TYYPPITARKASTAMA. SERTIFIKAATIN NUMERO: CE-C-1226-13-96-04-2A.

VI GARANTERE ATT KONSTRUKTION OCH TILLVERKNING AV DACKMASKIN ST-
6056T OVERENSSTAMMER MED EUROPEISKA GEMENSKAPENS MASKINDIREKTIV
2006/42/EG OCH STANDARDER EN 60204-1: 2006+A1: 2009.

DACKMASKIN ST-6056T HAR TYPBESIKTATS AV CCQS-UK Ltd. Level 7, Westgate House,
Westgate Rd. London W5 1YY UK, 1105. CE-MARKNINGES GODKANNINGSNUMMER
1105. CERTIFIKATNR: CE-C-1226-13-96-04-2A.

BEKREFTER AT DAECKMASKIN ST-6056T PRODUKSJON OG KONSTRUKSJON ER I
SAMSVAR MED EUROPAISKE FALLESSKAB MASKINDIREKTIV 2006/42/EF OG
SAMSVAR MED STANDARDER EN 60204-1: 2006+A1: 2009.

DAECKMASKIN ST-6056T ER TYPE INSPEKTION PA CCQS-UK Ltd. Level 7, Westgate
House, Westgate Rd. London W5 1YY UK, CE MARK GODKENDELSNUMMER 1105,
CERTIFIKAT NUMMER: CE-C-1226-13-96-04-2A.

DECLARES THAT TIRE CHANGER ST-6056T MANUFACTURING AND DESIGN
COMPLIES EUROPEAN PARLIAMENT AND COUNSILS DIRECTIVE 2006/42/EC AND
COMPLIES TO STANDARDS EN 60204-1: 2006+A1: 2009.

TIRE CHANGER ST-6056T IS TYPE EXAMINATED BY CCQS-UK Ltd. Level 7, Westgate

House, Westgate Rd. London W5 1YY UK, 1105, CE MARKING NUMBER 1105.
Certificate NO: CE-C-1226-13-96-04-2A.

(56]



Kayttoohje
User’s manual

Technical File Ref. NO: TF-C-1226-13-96-04-2A a coy is available from: Wang Xiaoping —
Managing Director, CCQS-UK Ltd. Level 7, Westgate House, Westgate Rd. London W5 1YY UK

Tekninentiedosto NO: TF-C-1226-13-96-04-2A saatavilla: Wang Xiaoping — Managing Director,
CCQS-UK Ltd. Level 7, Westgate House, Westgate Rd. London W5 1YY UK

Certificate valid through serial numbers from AO00OA00 to X999X99
Sertifikaatti on voimassa sarjanumeroille AOOOA0O - X999X99

PRODUCT NAME:
Rengaskone
Déackmaskin

Hjul maskine
Vertical Tire Changer

ARTIKELNUMMER / ARTIKKELNUMMER / TUOTENUMERO /
PRODUCT NUMBER:
ST-6056T / U6656

Berliini 1.4.2016

///‘/“/“ e
\

Jukka Heiskanen
Geschiftsfithrer

(57]



	1. Esittely
	2. Varoitustarrat
	3. Tekniset tiedot
	4. Kuljetus
	5. Pakkauksen avaaminen ja laitteen tutkiminen
	6. Työtilan vaatimukset
	7. Asennus
	8. Sähkö- ja paineilmaliitännät
	9. Ohjausvälineet
	10. Renkaan irrotus palteelta
	11. Renkaan irrotus vanteelta
	12. Renkaan asennus vanteelle
	13. Apuvarsi
	13.1. Tekniset tiedot
	13.2. Turvallisuusohjeet
	13.3. Asennus
	13.4. Kuljetus
	13.5. Pakkauksen avaaminen
	13.6. Työtilan vaatimukset
	13.7. Kokoaminen
	13.8. Osat
	13.9. Toiminnot
	13.10. Renkaan kiinnittäminen
	13.11. Renkaan irrotus vanteelta
	13.12. Renkaan asennus vanteelle

	14. Rengasraudaton asennuspää
	14.1. Tekniset tiedot
	14.2. Turvallisuusohjeet
	14.3. Kuljetus
	14.4. Pakkauksen avaaminen
	14.5. Asennus
	14.6. Kokoaminen (Kuva 19)
	14.7. Osat
	14.8. Ennen käyttöä
	14.9. Renkaan valmistelu
	14.10. Renkaan irrotus vanteelta
	14.11. Renkaan asennus vanteelle

	15. Renkaan täyttäminen
	16. Koneen siirtäminen
	17. Huolto
	18. Ongelmanratkaisu
	19. Räjäytyskuvat
	20. Sähködiagrammi
	21. Paineilmapiirros
	1. Introduction
	2. Safety labels
	3. Technical data
	4. Transportation
	5. Unpacking and inspection
	6. Workspace requirements
	7. Installation
	8. Electric and pneumatic connections
	9. Machine controls
	10. Breaking the tire bead
	11. Demounting the tire
	12. Mounting the tire
	13. Assist arm
	13.1. Technical data
	13.2. Safety regulations
	13.3. Installation
	13.4. Transport
	13.5. Unpacking
	13.6. Workspace requirements
	13.7. Assembly
	13.8. Parts
	13.9. Functions
	13.10. Clamping the wheel
	13.11. Demounting the tire
	13.12. Mounting the tire

	14. Automatic mount/demount head
	14.1. Technical data
	14.2. Safety regulations
	14.3. Transportation
	14.4. Unpacking
	14.5. Installation
	14.6. Assembly (Fig 19)
	14.7. Parts
	14.8. Before use
	14.9. Preparing the tire
	14.10. Demounting the tire
	14.11. Mounting the tire

	15. Inflating the tire
	16. Moving the machine
	17. Maintenance
	18. Troubleshooting
	19. Explosion pictures
	19. Circuit diagram
	20. Pneumatic drawing

